~ Standen

Turbobeet/ TRH Mk 2
Sugar Beet Harvester

Standen Engineering Ltd.
- Hereward Works

Station Road, Ely CB7 4BP

Cambridgeshire, England.

Telephone: 0353 661111 Fax: 0353 662370




Contents

. Page
SECTION 1:- INSTRUCTION MANUAL !
]800 )0 (013 {1 o TR OO 1.1
Safety Precautions ... ..ottt ittt 1.2
INnstallation ... cvvt ittt i e e e e e s . 1.6
Tractor Wheel Settings..... PPN 1.5
Tractor Lift Linkage Setting . ...t 1.5
P.T.O. to Tractor & Harvester e 1.5
LAY 3 Y] o Y 1.5
GUIdE SKIAS & vt ie it ittt et e e e e e e 1.6
Lifting Wheels . ...t i i e it e s 1.7
Top Track ..ot i i e e 1.7
Beet Deflectors ..o e 1.8
Main Web Baffle Plate ..ottt 1.8
Main Elevator .......ovviiniii ittt ittt 1.8
Trash Extractor ........covevveineevanenns ....................... 1.8
Trash Extractor FIap .. .. coviir i i i it vt 1.9
Rear Elevator ... .o ittt it it 1.9
Discharge Elevator..........ovvveeneneenennnn. R 1.9
1Y T LT 0T 2= T PN 1.10
Main Elevator Drive (Self Adjusting)..........covvviiiiiiiiiis, 1.10
Trash Elevator Drive (Self Adjusting) ......... ettt e 1.10
Discharge Elevator Drive (Self Adjusting) ......... ...t 1.10
Rear Elevator {(Manual Adjusting) ...... et e e 1.10
Main Drive (Manual Adjusting)..........cooviiiiiiin i .11
Hydraulic Pump Gearbox Drive (Manual Adjusting) ................ 1.1
Top Track Drive (Manual Adjusting) ..., 1
Safety ClUtCh ... .o i i e e i i 1.11
WY =141 ] T 1.1
Lubrication Points (lllustration). .........ovvvi ittt 1.12
" Faults Causes and COrreCtioNS . ...vvur e e erneiiianaeeereeneenn. 1.13

Discharge Elevator (Hydraulic Folding & Web Adjustment) ......... 1.16




Contents con

Page
SECTION 2:- EXPLODED PARTS ILLUSTRATIONS

Main Frame and Draw Bar. ...t 8
Axle and Wheels . ...t 10
Lifting Wheel Frame - Lifting Wheels - Skids ................ 12
Lifting Wheel Frame - Top Track ..........coovviiiiinne.., 14
-CageWheels ...........coceiinnt 14B
-Paddle Wheels .............oooviinnt, 14C

Conveyors - Main Elevator - Continental Web ............... 16
Conveyors - Main Elevator - Steel Web ..................... 18
Conveyors - Rear and Trash Elevators - Winch .............. 20
Conveyors - Discharge Elevator ........ ..., 22
Drives and Controls .....ouvin it 24
Gearboxes PS450-2TM and 11279 ... 28
GUAIAS vttt 30
Optional EXIras ......c.vviiiuenveennuesiiini e 33
GearboX - 11822, . ittt it et i et s 36

The Turbo Topper Instruction Manual will be
found at the rear of the Manual.

The Copyright of this 'Manual is the property of Standen
Engineering Ltd. Hereward Works, Station Road, Ely, Cambs.
CB7 4BP. This Manual is issued on the condition that it must
not be used, copied or exhibited without their written
permission. :







SECTION 1

INSTRUCTION MANUAL







Introduction

This manual provides the information for the adjust-
ments and maintenance to help you to obtain the best
results from your new Standen Lifter-Loader MK |I.
Before putting the machine to work, read the manual
through carefully to get a full understanding of what the
machine should do and how to achieve it. The
instructions describe the operation of the various
components, then the different settings supplied to
those components enabling maximum efficiency to be
obtained from the machine, adjustments may have to be
made singly or in combination according to crop and soil
conditions, allow the harvester to settle to a.new setting
before making more adjustments.

The information is based on current models but in most
part could relate to earlier machines.

Any reference made to right hand or left hand applies to
the machine viewed from the back

The serial number is stamped on the front of the main
frame. Always quote the serial number when ordering
spare parts.

Record below details of your machine in the space
provided.

Serial Number ........ . ... .. ... .. ... . ... ..
Agents Name ...................... ...... .

Agents Address ...................... il

Agents Tel. No. .................... ... ...




NEVER

Operate the machine with any of the safety
guards removed, remember they are fitted
for two reasons — to keep dirt out, and
more important to protect you and others
from the various working parts. So, make
sure they are always kept in good condition
and they are fitted correctly when the -
machine is in work.

NEVER

Attempt to adjust or clean any part of the
machine with the tractor power take-off in
motion and always stop the tractor engine.

MEVER

Fit drive chains or drive belts while the drive
sprockets or drive pulleys are in motion.

NEVER

Work under the machine when it is in a
raised position on the tractor hydraulic lift
linkage.

NEVER

Set the machinery in motion before (=
ensuring that every one in the vicinity is al

aware of your intention.




MEVER Operate the machine in a state of
disrepair.

NEVER Allow any one especially children to ride on
the machine.

NEVER Allow children to be in the vicinity where
machines are working.

NEVER Stand near the discharge end of the topper
while machine is running.

The above list of precautions is not exhaustive. All machinery is potentially dangerous and great care must be exercised
by the operator{e) at all times.

Standen Engineering Limited will not accept liability for damage or injury caused by their products except when such
lisbility is epecifically imposad by English Statute.







INSTALLATION

The Standen Lifter-Loader Mk Il is a three row machine
designed to lift, clean and load the sugar beet into a
trailer running side the harvester. It can be used in
conjunction with the Turbo-Topper, Standard Topper,
Chopper Blower, Direct Loader or Flail Topper.

When the Lifter-Loader is used with a Turbo-Topper an
oil reservoir and hydraulic pump is mounted to the front
of the machine to provide the hydraulic power to the
hydraulic motors fitted to the topping rotors.

The power required when used in conjunction with
conventional toppers is 70 HP—80 HP with 540 Revs. at
the P.T.0. and three point lift linkage.

When used with the Turbo-Topper the requirement is 90
HP, 540 P.T.O., and three point linkage. Check that the
nuts and bolts and G.1.B. Head keys are tight, also the
grub screws in the bearings, especially before starting
off a new machine and during the first day or two of work.

Do not reverse or turn at the end of a row unless the
machine is in a raised position.

Do not raise the machine with the P.T.0O. engaged, pay
particular attention to the lubrication and maintenance.

Pay particular attention to the safety precautions, they
are written as a warning to protect you.

TRACTOR WHEEL SETTING
SETTING INSTRUCTIONS

Both front and rear tractor wheels must be set to straddle
the rows of beet. For example, if the crop is growing at
20" (50.80 cms) the distance measured between the
tractor tyre centres must be 60" (152.40 cms), this will
.then ensure that the wheels run in centre line between
the rows of beet. The instructions for adjusting tractor
wheels are given in the tractor manufacturer's handbook.

measured alongside each other and adjustments made
by cutting the 'surplus bar from both male and female
square. At least4’/ (10 cms) overlap should be allowed.
After the correct length of the coupling has been
obtained, the PTO coupling guard should then be cut, to
correspond with the coupling. Also ensure that the
rubber hood, to protect the knuckles of the PTO coupling
is in place.

¢ , Tractor
/~

Turbobeet

Fig 1

DISCHARGE ELEVATOR WINCH

SAFETY FIRST

Before attempting to use the winch.
Read the operating instructions caretully
1o familiarize vourself with the procedure
of what you are sbout to do and how to
achieve it.

SAFETY FIRST
When carrying out wheel adjustments
\ take care to place the jack on firm ground

\ under a solid part of the tractor. Before

\ removing the wheel place a stout sup;}ort
e unider the tractor frame in case the jack
should become dislodged.

TRACTOR LIFT LINKAGE
SETTING

The drawbar, supplied with the harvester, has been
made to fit category two and should be fitted between
the two lower lift arms and secured with a linch pin.

The levelling lever, between the top lift arm and the
lower lift arm, should be fitted in the fixed position.

Fit the stabilizer bar and adjust so the harvester is central
to the centre of the tractor.

The tractor top link is not required except when the
harvester is used in conjunction with the Turbobeet,

PTO COUPLING TO TRACTOR
AND HARVESTER

The PTO coupling supplied with the harvester may
require cutting to a correct length to suit individual
tractors. To do this the coupling should be parted and
the two ends fitted to the tractor and harvester
respectively. The make and female square can then be

The discharge elevator is fitted with the wire rope winch
to facilitate the folding or unfolding of the elevator before
or after transporting on the road.

UNFOLDING THE ELEVATOR
FOR WORK

Remove the wing nut (item 60 fig 2) from the bolt (Item
57 fig 2) and withdraw the bolt from the higher bolt hole.
Remove the wing nut (Item 84 fig 2) from the retaining
chain (item 71 fig 2) and release the retaining chain
(Item 71 fig 2) from the tension tube (inner) (Item 20 fig
2).

1.6




Turn the handle (Item 33 fig 2) to release the tension to
the wire rope (Item 5 fig 2) and withdraw the tension
tube (inner) (Item 20 fig 2) from the tension tube (outer)
(item 19 fig 2) until the bolt hole in the tension tube
(inner) (Item 20 fig 2) is in line with the lower bolt hole in
the tension tube (outer) (ltem 19 fig 2).

Fit the bolt {item 57 fig 2} into the bolt holes in both
tension tubes (items 19-20 fig 2) and replace the wing
nut (Item 60 fig 2).

Turn the handle (Item 33 fig 2) ensuring that the winch
ratchet pawls (Iltem 45 fig 2) are operating correctly and
raise the discharge elevator into the upright position.

Turn the handle (Item 33 fig 2) in the opposite direction,
ensuring that the winch ratchet pawls (Item 45 fig 2) are
operating correctly to allow the discharge elevator to go
over the centre and to be lowered into the discharge
position.

FOLDING THE ELEVATOR FOR
TRANSPORT

Remove the wing nut {Item 60 fig 2) from the bolt (Item
57 fig 2) and withdraw the bolt from the lower bolt hole.
Turn the handle (Item 33 fig 2) to tighten the wire rope
(Item 5 fig 2) to push the tension tube {inner) {Item 20 fig
2) into the tension tube (outer) (Item 19 fig 2) until the
bolt hole in the tension tube (inner) (Item 20 fig 2) is in
line with the centre bolt hole in the tension tube (outer)
(ltem 19 fig 2). .

Fit the bolt {item 57 fig 2) into the bolt holes in both
tension tubes and replace the wing nut (item 60 fig 2).
Turn the handie (Item 33 fig 2) ensuring that the winch
ratchet pawls (Item 45 fig 2) are operating correctly and
raise the elevator into the upright position.

Turn the handle (Iltem 33 fig 2) in the opposite direction,
-ensuring that the winch ratchet pawls (Item 45 fig 2) are
operating correctly to allow the discharge elevator to go
over centre and to be lowered into the folding position.

With the discharge elevator resting in the folding
position turn the handle {Item 33 fig 2) in the opposite
direction to loosen the wire rope (Item 5 fig 2).

Remove the wing nut (Item 60 fig 2) from the bolt (Item
57 fig 2) and withdraw the bolt from the centre bolt hole.

Turn the handle (Item 33 fig 2) to tighten the wire rope
(Item 5 fig 2) to push the tension tube (inner) {Item20 fig
2) into the tension tube (outer) (Item 18 fig 2) until the
bolt hole in the tension tube (inner} (ltem 20 fig 2} is in
line with the higher hole in the tension tube (outer) (Item
19 fig 2).

Fit the bolt (Item 57 fig 2) into the bolt holes in both
tension tubes and replace the wing nut {ltem 60 fig 2).

Fit the retaining chain (ltem 71 fig 2) to the tension tube
(inner) {Item 20 fig 2) and replace the wing nut {ltem 84
fig 2).

When carrying out the above operation ensure that the
discharge elevator is not fouling in any way during either
raising or lowering the elevator. When folding the
discharge elevator from the working position to the
transport position first break the web by removing the
web joining pihs and fit the web retaining hooks to the
web and the discharge elevator tie bar allowing enough
slack in the discharge elevator web to allow the
discharge elevator to be folded back without stretching
the discharge elevator web.

1.6 .

GUIDE SKIDS

The purpose of the guide skids (Iltems 9-30 fig 3) is to
foliow the row of beet in front of the lifting wheels (Item
12 fig 4) keeping the harvester in a straight line
irrespective of the contours of the ground.

To set the guide skids (ltems 27-30 fig 3) drive the
harvester down the row of beet for a considerable
distance until the required depth of the lifting wheels
{item 12 fig 4) to lift the beet efficiently has been
obtained by the tractor depth control.

Stop the tractor and harvester and switch off the tractor
engine, do not alter the tractor depth control, set the
guide skids (Iltem 29-30 fig 3) to run on the ground
without taking the weight of the harvester, the heels of
the guide skids (ltems 29-30 fig 3) should be in line with
the inside front edge of the lifting wheels (ltem 12 fig 4)
and directed downwards with the leading curve directed
upwards.

Fig 3

To adjust the guide skids {Items 29-30 fig 3) to or from
the ground loosen the two adjusting studs {ltem 42 fig 3)
in the guide skid bracket (Item 23 fig 3) allowing the
guide skids (Items 29-30 fig 3) to be raised or lowered as
required. To adjust the width of the guide skids (ltems
29-30 fig 3) loosen the clamp bolts (Iitem 43 fig 3) in the
guide skid brackets (ltem 23 fig 3) and the cap (Item 9 fig
3) and slide the brackets (ltem 23 fig 3) horizontally
along the guide skid support bar (item 27 fig 3) to the
required position according to the width of the beet
rows.

To adjust the angle of the guide skids (Items 29-30 fig 3)
loosen the nuts and bolts in the adjusting slots provided
in the guide skid support bar clamp (ltem 28 fig 3} and
turn the guide skid support bar (Item 27 fig 3).

Note:— If the front of the guide skids (Items 29-30 fig 3)
are lower than the heels the blocking of loose leaf may
occur.

It is important that the check chains on the tractor lift
arms (ltem 1 fig 5) are adjusted to operate in a slack
position, so when the tractor rear wheels ride over the
different contours of the ground the harvester will carry
on in a straight line guided by the skids.

Too much slack in the tractor check chains (Item 2 fig 5)
will allow the harvester to swing about when turning at
the headland making it difficult to manoeuvre.



LIFTING WHEELS

The lifting wheels (Item 12 fig 4) are designed to lift the
beet from the ground and transfer them to the main
digger web. The working depth of the lifting wheels
(Item 12 fig 4) is determined by the depth control on the
tractor and according to the depth required to lift the
beet from the ground without breaking off the root or
lifting too much soil.

Further depth control can be effected by the angle of the
lifting wheels (Item 12 fig 4), this adjustment is made by
loosening the nuts and bolts (ltem 35-36-37 fig 4)
holding the lifting wheel mounting (Item 1 fig 4) to the
lifting wheel mounting bracket {Item 20 fig 4) which is
provided with slotted holes in either side to allow the
lifting wheel mounting (Item 1 fig 4) to be adjusted both
up and down. At the top of the lifting wheel mounting
bracket (Item 20 fig 4) is fitted an adjusting set screw

(Item 42 fig 4) which is provided to push down on to the .

lifting wheel mounting (Item 1 fig 4). The adjustment
described allows the lifting wheels (Item 12 fig 4) to be
raised or lowered irrespective of the harvester, it will also
alter the point of the lifting of the beet in relation to the
width of the lifting wheels. (Item 12 fig 4)

The working depth of the lifting wheels (Item 12 fig 4) is
approximately 2 inches (51 cm).

373635

Figa 17

The width of the wheels at the narrowest point is from
1%2inches (38 cm) to 1% inches (45 cm) and they can be
adjusted by removing or adding spacers (ltem 17 fig 4)
between the lifting wheels (Item 12 fig 4) and the lifting
wheel hubs (Item 3 fig 4). . ‘ ‘

The lifting wheel spindles on item 1 fig 4 are fitted with
tapered roller bearings (Item 14 fig 4) and are adjusted
by a castle nut (Item 16 fig 4) after removing the hub cap
{ltem 13 fig 4).

Care should be taken not to over tighten the bearings
(Item 14 fig 4), adjust by turning the castle nut (Item 16
fig 4) as tight as possible while slowly rotating the lifting
wheel hug (Item 3 fig 4) then slacken off one or two
castlerations of the nut, (Item 16 fig 4). Secure with a
new split pin (Item 6 fig 4).

The lifting wheels (Item 12 fig 4) can also be adjusted to
follow rows of from 18 inches (46 cm) to 22 inches (56
cmj.

To obtain these settings loosen the nuts and bolts (Items
44-45-46 fig 4) in the lifting wheel mounting bracket
(ltem 2 fig 4) and move the lifting wheel mounting
bracket(Item 2 fig 4) horizontally along the front beam of
the main frame. :

TOP TRACK

The top track (fig 6) is fitted between the lifting wheels
(Item 12 fig 4) to transfer the beet onto the main digger
web. Provision is made to lower or raise the top track (fig
6) which should be set high when the beet are generally
large and lowered when the beet are small.

To adjust, loosen, the nuts and bolts (Items 75-76 fig 6)
in the support bar brackets RH & LH (Item 30 fig 6) and
the nuts and bolts (Iltem 59 fig 6) in the support bar clamp
(Item 37 fig 6). Turn the top track support bar(ltem 44 fig
6) until the top track web links (Item 22 fig 6) are in the
required position. Retighten all adjusting nuts and bolts,

The top track web links (Item 22 fig 6) are self tensioned
by springs (Item 14 fig 6) fitted inside the top track body
(Item 34 fig 6) pushing against the top track sliding roller
mounting {Item 20 fig 6). . : ‘

Fitted to the top track sliding roller mounting (Item 20 fig
6) are the top track clamp blocks (ltems 40-41 fig 6)
designed to assist the springs (Item 14 fig 6) to retain
their tension by restricting the amount of travel of the top
track sliding mounting (ltem 20 fig 6).

When adjusting the top track clamp blocks (Iltems 40-41
fig 6) ensure that the top track sliding roller mounting
(Item 20 fig 6) has at least one inch of movement (fig 6)
inside the top track body (ltem 34 fig 6).

Fig 6

1.7




To adjust, loosen the two set screws (Item 66 fig 6) in the
top track clamp blocks (Items 40-41 fig 6) and slide the
top track clamp blocks (ltems 40-41 fig 6) along the top
tack sliding roller mounting (item 20 fig 6).

SAFETY FIRST

Before carrying out any adjustments
\ switch off engine and apply the parking

.sfwm.ww‘\:: brake.

BEET DEFLECTORS

The beet deflectors (ltem 59 fig 7) are fitted to trap any

beet rolling down either side of the main elevator {ltem
35 fig 7) and can be adjusted to suit row widths of 18
inches (46 cm) to 22 inches (566 cm).

Adjust by loosening the nuts and bolts (ltems 71-73 fig
7) and slide the beet deflector (Item 59 fig 7) in the
adjusting slots provided.

41

Fig 7

MAIN WEB BAFFLE PLATES

The main web baffle plates (ltem 49 fig 8) are fitted to
trap any beet rolling down the centre of the main
elevator web (ltem 41 fig 8) and must be free to lift
should any obstruction (stones etc.) be trapped between
the main web baffle plates {Item 49 fig 8) and the main
elevator web (item 41 fig 8). Downward pressure is
applied by the tension of the springs (Item 10 fig 8)
which are tensioned by turning the adjusting nut {ltem
63 fig 8) fitted to the spring tensioner. {Item 1 fig 8).

878555 11 17 //

Fig 8

1.8

‘Adjustment is also provided to increase or decrease the
distance between the main elevator web (Item 41 fig 8)
and the baffle plates (Iltem 49 fig 8). The distance is
determined by the size of the sugar beet, if small beet are
being lost suspect that the distance is too great and
lower the baffle plates (Item 49 fig 8) to the main elevator
web (Item 41 fig 8), this adjustment is carried out by
turning the adjusting set screw (ltem 94 fig 8).

Adjustment is also provided to move the main web baffle
plates (Item 49 fig 8) horizontally along the baffle plate
pivot bar {Item 17 fig 8) to be in line with the position of
the lifting wheels (item 12 fig 4). To adjust, loosen the
set screws in the colliars {ltem 11 fig 8) fitted to either
side of the main web baffie plate (Item 49 fig 8) at the
baffle plate pivot point, also the tension spring bracket
(Items 54-55 fig 8) retaining nuts and bolts (Items 85-87
fig 8) and move the tension spring bracket {Iltems 54-55
fig 8) in line with the baffle plates (ltem 49 fig 8).

MAIN ELEVATOR

The main elevator consists of a main elevator web (ltem
41 fig 9) to transfer the beet to the trash extractor.
Suspended over the main web is a cleaning web which
can be adjusted to determine the amount of cleaning
required by lowering the cleaning web to the .main
elevator web and restricting the flow of beet, at the same
time rubbing against the beet giving a cleaning action to
the beet. To help to reduce small beet losses alkathene
tubes are available to fit over the main elevator web links
(Items. 27-28 fig 9) so reducing the width of the link by
approximately % in. (9.5 mm).

The width between the main web links is, continental
without alkathene tubes fitted 2} in. (54 mm), con-
tinental with alkathene tubes fitted 1% in. {42 mm), steel
web without alkathene tubes fitted 15 in. (47 mm), steel
web with alkathene tubes fitted 12 in. (38 mm).

The main elevator web sprockets (tem 37 fig 9) are the
split type sprockets and can be removed and new
sprockets fitted without the need to remove the main
web shaft (ltem 111 fig 9), note, before splitting the main
elevator web sprockets (ltem 37 fig 9) mark the two
halves of the sprockets with a chisel or chalk mark, this
will ensure that the same two faces are matched
together when refitting.

TRASH EXTRACTOR

The trash extractor consists of two webs running side by
side on to which the beet and trash are thrown from the
main elevator web, the beet then roll down the trash
extractor webs and onto the cross elevator.



The trash extractor webs are fitted with six down links
(tem 24 fig 10) to one up link (Item 23 fig 10), each
alternate up link is fitted with spikes (Item 25 fig 10) to
prevent the trash from being knocked down the trash
extractor web by the rolling sugar beet.

When the trash is dense extra spiked links (Item 25 fig
10) can be fitted in the place of plain links (Items 23-24
fig 10).

The up and down web link sequence can be rearranged
according to the crop conditions, for example, where a
lot of small beet are dominant it is possible that beet will
be lost between the trash extractor web and the trash
extractor flat {Item 18 fig 10) because the small beet
sitting on an up link (Item 23 fig 10) can be puiled
through and discharged out of the back with the trash.
When the up links (ltem 23 fig 10) are exchanged for
down links (Item 24 fig 10) less small beet are likely to
be lost.

The trash extractor is also adjustable to the vertical
position by moving the rollers and the trash extractor
web shaft in the various holes provided in the trash
extractor side plates, the adjustments should be carried
out according to the amount of trash to be removed.
When the trash is dense the webs should be adjusted to
a flat position, or if a small amount of trash is evident,
. adjust to an upright position.

To adjust the trash extractor web into the flat position,
move the rollers (Item 2 fig 10) into the forward holes
provided in the trash extractor side plate RH— LH (Items
50-54 fig 10) and move the trash extractor roller support
(Item 32 fig 10) into the forward holes also provided in
the trash extractor side plate RH — LH (Items 50-51 fig
10) ensuring that the four rollers (Item 2 fig 10) are
directly in line.

The main web top tie bar (Iltem 27 fig 10) fitted with the
support rollers (Items 13 fig 10) is moved into the centre
holes provided in the trash extractor side plate RH ~ LH
(Items 50-61 fig 10).

N

ST LT GY

L
> 7

Fig 11

Down Links

4)

Fig 10

The trash extractor web shaft (Item 72 fig 10 and
bearings (Item 44 fig 10) are moved into the rear holes
provided in the trash extractor side plate RH — LH (Item
50-51 fig 10).

To-adjust the trash extractor to a vertical position the
reverse of the procedure is employed. To tension the
trash extractor webs, remove or add links as required.

Note:i- Whenever adjustment is made by moving the
trash extractor web shaft (item 72 fig 10) the trash
extractor flap (Item 25 fig 10) must also be moved into

the adjusting holes provided in the trash extractor side -
plate (ltems 50-51 fig 10).

REAR ELEVATOR WEB

The rear elevator web is fitted to collect the sugar beet
from the trash extractor and convey them onto the
discharge elevator, there are no adjustments necessary
to alter the position or angle of the web.

To tension the web, loosen the nut holding the roller
(Item 10 fig 11) in the rear elevator roller adjuster (Item
67 fig 11) and turn the adjusting nut (Item 65 fig 11)
down the rear elevator roller adjusted (Item 67 fig 11).

When all the adjustment has been taken up on the rear
elevator roller adjuster (Item 67 fig 11) slacken off the
adjusting nut (ltem 65 fig 11) and remove a web link
(Item 1 fig 11) from the rear elevator web. This will then
provide more adjustment for the rear elevator. roller
adjuster (Item 67 fig 11).

DISCHARGE ELEVATOR .

The discharge elevator consists of a single web {ltem 28
fig 12) to which is fitted the discharge elevator lats (Item
13 fig 12). Itis provided to transfer the beet into a trailer
running along the side of the harvester. The discharge
elevator is driven by two V. Belts (Item 78 fig 12) running
side by side in the two double pulleys (Item 100 fig 12)
and is always in operation while the beet lifting is in
progress by the tension of the two V. Belts (Item 78 fig
12) via the hydraulic ram (Item 133 fig 12) which is
coupled to the tractor external hydraulics by the
hydraulic hose (Item 138 fig 12) and operated from the
tractor seat.

1.9




To stop the discharge elevator from rotating the oil
pressure is released to the hydraulic ram (Item 133 fig
12) by the tractor external hydraulic control, the
hydraulic ram (ltem 133 fig 12) is then closed by the
tension of the ram return spring (Item 30 fig 12) at the
same time releasing the pressure of the jockey roller
(ltem 114 fig 12) to the drive belts (ltem 78 fig 12).

Hemember that all revolving drive
chains, shafts, sprockets and pulleys are
potentially lethal so before carrving out

/ any adjustments disengage P.T.0,
et gwitch off engine, and set the hand
brake,

MAIN DRIVES

The various main drives consist of drive shafts, drive
chains and sprockets. Each drive chain is fitted with a
tensioner which is either self adjusting or manual
adjusting, a self adjusting tensioner keeps the drive
chain under constant tension by the force of a spring
pulling the tension arm and tension shaft sprocket onto
the drive chain so that any slack in the drive chain caused

MAIN ELEVATOR DRIVE

(Self Adjusting)

A self adjusting tensioner is fitted to the main elevator
drive chain (Item 34 fig 13). The tensioner consists of a
jockey arm (ltem 2 fig 13) fitted with a jockey sprocket
(ltem 45 fig 13) and a jockey arm spigot (Item 120 fig 13)
and is tensioned by a spring (Item 14 fig 13).

Fig 13

TRASH EXTRACTOR DRIVE

(Self Adjusting)

The- tensioner fitted to the trash extractor drive chain
(Iltem 29 fig 14) consists of a jockey arm (Item 2 fig 14)
fitted with a jockey sprocket (ltem 46 fig 14) and a jockey
arm spigot (Item 119 fig 14) and is tensioned by a spring
(Item 14 fig 14). ‘

DISCHARGE ELEVATOR DRIVE
(Self Adjusting)

A self adjusting tensioner is fitted to the drive chain (Item
28 fig 15) and consists of the jockey arm (ltem 67 fig 15)

1.10

190. 185

29 41

Fig 14

fitted with a jockey roller {ltem 72 fig 15) and a jockey
arm spigot {item 73 fig 15) and is tensioned by a spring
{Item 14 fig 15).

The secondary drive chain (ltem 32 fig 15) is self
adjusting by a jockey arm (ltem 2 fig 15) fitted with a
jockey sprocket (Item 45 fig 15) and tensioned by the
spring (ltem 14 fig 15). .

A
R
2

sl i\x n

72
28
67

73
Fig 15

REAR ELEVATOR

{Manual Adjusting)

To tension the rear elevator drive chain (Item 28 fig 16)
loosen the nut and bolt (Items 197-200 fig 16) securing
the chain tension block (Item 151 fig 16) to the chain
tension bracket (Item 126 fig 16) and press the chain
tension block {Item 151 fig 16) down onto the chain.
Retighten the nut and bolt (Items 197-200 fig 186).

21(9)(7), 28 /Jm
©

a0 -
0

/A

f
B

o«

]
151 126 ,




MAIN DRIVE

(Manual Adjusting)

The main drive chain (ltem 24 fig 17) is a 1 inch pitch
chain and adjustment to the chain is provided by
loosening the four nuts and bolts (Items 183-190 fig 17)
in the bearing housing (Item 80 fig 17) and turning the
adjusting screw (ltem 187 fig 17) against the bearing
housing (ltem 80 fig 17) until the required tension is
achieved. Retighten the four nuts and bolts (items 183-
190 fig 17).

Fig 18

HYDRAULIC PUMP GEAR BOX

DRIVE

(Manual Adjusting)

The drive chain (Item 78 fig 18) to the gear box (Iltem 2
fig 18) is tensioned by loosening the nut and bolt (Item
73-74 fig 18) securing the plastic sprocket (Item 75 fig
18) to the underside of the bottom run of the drive chain
(tem 78 fig 18) and pulling the plastic sprocket (item 75
fig 18) upwards. Retighten the nut and bolt. (item 73-74
fig 18).

TOP TRACK DRIVE

{Manual Adjusting) .

Loosen the nut and bolts (ltems 186-190 fig 19)
seclring the plastic sprocket (Item 46 fig 19) to the
underside of the bottom run of the drive chain (item 31
fig 19) and pull the plastic sprocket (item 46 fig 19)
upwards. Retighten the nut and bolt (Items 186-190 fig
19).

SAFETY CLUTCHES

Each of the main drives are protected by a safety clutch
fitted at the input end of the drive, the safety clutch is
designed to allow the drive- chains and the drive
sprockets to turn independently of the elevators should
any of the elevators become obstructed. The efficiency
of the safety clutch is determined by the correct
adjustment of the clutch springs (Items 41 fig 14). To
adjust the clutch springs turn the lock nut {Item 190 fig
14) down the bolt (Item 185 fig 14) giving each nut an
equal number of turns until all the looseness is taken up.
If the clutch slips when loaded and in work tighten each
clutch spring (Item 41 fig 14) by turning each lock nut
(item 190 fig 14) down each bolt (Item 185 fig 14) by
one flat of the lock nut {(Item 190 fig 14) at a time.

Fig 19

'LUBRICATION

Correct lubrication should be employed to ensure the full
life of the various working parts and the efficient
operation of the machine.

A general purpose grease should be used for the
bearings and the universal coupling drives. The gear-box
should be filled with a S.A.E. 90 oil to an inch below the
gear-box filler hole. (Ref.'O’). On Hiton boxes to the level
plug.

Note that some of the bearings are sealed and pre-
lubricated (Ref. 'G.S."} and care should be taken not to
flood these bearings with grease or the seals will burst
allowing the grease to escape and dirt to get in, should
this happen, more frequent greasing will be required in
order to keep the dirt at bay. When lubricating sealed
bearings, only two or three strokes of the grease gun
every twenty acres of work are all that is required.

The non-sealed bearings (Ref. ‘G’) should be greased at
least once a day or every ten acres.

Particular care must be taken to ensure that grease or oil
does not come into contact with the ferodo discs fitted
to the safety clutches.

Grease points requiring the individual quantities of
lubrication will be found in the lubrication points chart.




SO

SO

ANIOd ONITI4 0 - O
ANIOd ISYIND - O
ONINVY3E G3TV3S V NI LNIOd 3SVIYY -S9

2112



FAULTS, CAUSES AND CORRECTIONS

When considering faults and pinpointing causes most if not all Harvesting problems can be overcome by the correct
setting of tractors and machines. Although, throughout this section of the operators handbook we have been
considering the MK 1l Lifter Loader only, some of the faults can be attributed to the particular preceeding Topper, so,
before attempting to alter any part of the Harvester examine the quality of the Topping to try to isolate the cause.

FAULT

POSSIBLE CAUSE(S)

CORRECTION

Sides of beet shaved off.

Lifting wheels too close together.

increase distance between wheels by
adding spacers between the wheel
and the wheel hub.

Harvester not running in a
straigt line.

Left hand harvester wheel not
running in groove made by
previous lifted row.

Harvester not fitted central to
tractor.

After openings have been made, set
wheel to follow lifted row.

Reset harvester at draw bar. Ensure
that check chains on tractor lift arms
are adjusted equally.

Beet knocked over (by lifting
wheels)

Lifting wheels too close together.

Lifting wheeis not working deep
enough.,

Guide skids set too deep, weight
of harvester being carried on
guide skids.

Driving too fast for crop
conditions.

Increase distance between lifting
wheels by adding spacers between
the wheels and wheel hubs.

Increase penetration on the tractor
depth control.

Raise the lifting wheels as high as
possible in the slots provided in the
lifting wheel mounting.

Add weight to the front of the
harvester frame.

Reduce the depth of the guide skids
by adjusting to a lower hole in guide
skid leg.

Reduce forward speed.

Beet knocked over (by tractor
wheels)

Wheels set too narrow, causing
the sides of the tyre to loosen the
beet.

Check wheel settings. Adjust wheels
to run central to beet rows.




FAULT

POSSIBLE CAUSE(S)

CORRECTION

Beet knocked over {by tractor
wheels)

Operator not driving central to
row.

Selecta point on the tractor to drive by
or fit a drop marker to the tractor
central over row of beet.

Too much soil being lifted.

Lifting wheels too deep in the
ground.

Lifting wheels too far apart.

Lifting wheels set too high in the
lifting wheel mounting causing
the lifting wheels to penetrate at
their widest point.

Small beet or beet growing
irregular in row,

Reduce penetration on the tractor
depth control.

Decrease distance between wheels
by removing the spacers between the
lifting wheels and lifting wheel hubs.

Lower lifting wheels and reset depth
control on the tractor to higher
position, when the correct depth has
been obtained, readjust guide skids.

As above.

Too much soil and trash in
load.

Beet looses.
{Below ground)

Cleaner apron suspended over
main elevator not restricting the
flow of beet.

Trash extractor too vertical.

Trash extractor safety clutch
slipping.

Lifting wheel not working deep
enough.

Guide skids adjusted too deep. .

Lifting wheels too wide apart.

Worn lifting wheels,

Adjust the apron to the best position
to restrict the beet flow. Add weight to
the apron.

Adjust to an upright position. Replace
plain links with spike links.

Adjust safety clutch by equal turns of
the clutch spring adjusting nuts,
increase penetration on the tractor

depth control.

Reduce the depth of the guide skids in
the guide skid brackets.

Decrease distance between wheels

by removing the spacers between the
wheel and hubs.

Renew wheels.




FAULT

POSSIBLE CAUSE(S)

CORRECTION

Beet losses.
(Below ground)

Lifting wheel hub spindles bent.

Lifting wheels incorrectly set to
the beet rows.
Inacurate steering.

Driving too fast in relation to crop
conditions.

Renew lifting wheel mounting.
Check harvester in relation to beet
rows.

Steer cortectly.
Re-check guide skids.

Reduce forward speed and check if
results improve.

Beet losses.
(Above ground)

Beet knocked out of the ground
by lifting wheels.

Beet lost between web links.

Beet lost through the spokes of
the lifting wheels.

Beet rolling off the front of the
main digger web.,

Too many ‘up’ links in trash
extractor web.
Trash extractor adjusted too flat.

Beet lost when discharging into
trailer.

Fit spacers between the lifting wheels
and the lifting wheel hubs to widen
the wheels.

Fit alkathene tubes to web links to
decrease the distance between the
links.

Fitlifting wheel “Spiders” designed to
half the distance between the lifting
wheel spokes.

Check if Beet deflectors or baffle plates
bent or lost or out of adjustment. Top
track between lifting wheel set toc low.

Replace ‘up’ links with ‘down’ links.

Adjust to vertical position.

Ensure that trailer is central to the
discharge elevator. Do not over fill the
trailer.

Web links unhooking.

Web links badly worn,

Web links too slack.

Renew links.

Adjust by removing the required
number of links to tension web.







DISCHARGE ELEVATOR
(HYDRAULIC FOLDING)

The discharge elevator is fitted with a double acting hydraulic ram, to facilitate the folding or unfolding of
the elevator before or after transporting on the road. The ram is coupled to the tractor external hydraulics,
via twe hydraulic hoses and their quick release couplings and is operated from the tractor seat,

UNFOLDING THE ELEVATOR FOR WORK

1. Remove the two securing bolts (item 1 fig. 20) from the discharge elevator bottom frame (item 2 fig. 20).
2. Operate the ram to unfold the elevator.
3. Once the elevator is in the working position secure it by replacing the securing bolts (item 1 fig. 20).

4. Position the elevator stay (item 4 fig. 20) by locating the hook end of stay in the lug {item 3 fig. 20) onthe
elevator and locate the bottom end of the stay over the pin on the main web support bar (item 5 fig. 20).

5. Swingthe bottomroller suppdrt.(item 6 fig. 20)into the working position and secure with the latch (item
7 fig. 20). -

FOLDING THE ELEVATOR FOR TRANSPORT

1. Before attempting to fold the elevator one of the lats on the web must be positioned just abgve the main
frame as shown in fig. 20.

. 2. Release the bottom roller support (item 6 fig. 20) by pulling back the latch (item 7 fig. 20).

3. Remove thé elevator stay (item 4 fig. 20). |

~ 4. Remove the two securing bolts (item 1 fig. 20).

5. Operate the ram to fold the elevator.

If the hydraulic ram has been disconneéted and reconnected again, then no attempt must be made to

operate it until the ram has been bled to eliminate any air present in the system. Also the hydraulic ram
must never be operated with the restricters removed. :

-

% DISCHARGE ELEVATOR LAT

MAIN FRAME

6 Fig 20

DISCHARGE ELEVATOR
(WEB TENSION ADJUSTMENT)

The discharge elevator web can be adjusted for tension. To tension the web loosen the bottom roller{itern 8
fig. 20) (a spanner can.be located on the flats of the roller spindle) loosen the lock nut (item 9 fig. 20) and
turn the adjusting nut (item 10 fig. 20) clockwise or anticlockwise to obtain the required tension. After the
adjustment has been made tighten the lock nut (item 9 fig. 20) and resecure the bottom roller.







SECTION 2

EXPLODED PARTS ILLUSTRATIONS







Mainframe & Drawbar

Turbobeet Page 8  lssue 1, 2/80




Mainframe and Drawbar

Item _ Qty
No | Part No. Description per Remarks
Assy
1 11010 Mainframe 1
2 110156 Drawbar 1 Turbobeet only
11300 Drawbar 1 TRH Mk, 2 only
3
4
5 M16 x 40mm Hex Hd Bolt 22
6 M16 Spring Washer 22
7 M16 Nut 22
Issue 1,2/80 Page 9 Turbobeet



Main Frame & Draw Bar From serial No. W134

Page 8 Issue 2, 1/81




Main Frame from Serial No. W134

Item ) Qty
No | Part No. Description per Remarks
Assy '
1 11413 s Swan Neck Drawbar 1 ~Replaced by 11829 from Serial No. TRHY 1544 and*
2 11425 Main Frame 1 Turbobeet Y228
3 -
4
5 M16 x 40mm Hex Hd Bolt 8
6 M16 Spring Washer 8
7 M16 Nut 8
%\v\ St s N
~“O2gabect — TG ganl.y
TOH ML — LLISE4A6
ree oo s NEED
Issue 2, 1/81

Page 9 . Turbobeet



Axle & Wheels

09]

puey

opiIs
wybiy

puey

apis
Ho

Issue 1, 2/80

Page 10

Turbobeet



Axle and Wheels

item Qty
No Part No. Description per Remarks
Assy
1 GS 409 Grease Nipple 2
2 GS 450 Grease Nipple 2
3
4
6 SLG 2%in Bearing 2
8
7
8 TBM 1A Collar 2%in Bore )
9
10
11 TBM 91 Axle Clamp b
12 TBM 92A Tyre 8.25 x 20 2
13 TBM 92B Tube 8.25 x 20 2
14 TBM 82C Slotted Wheel 1
15 TBM 93 Plain Wheel - 1
16
17
18 11173 Main Axie 2%in Dia 1
19
20
21 M16 x 26mm Hex Hd Bolt 4
22 M16 x 30mm Hex Hd Bolit 1
23 M16 x 90mm Hex Hd Bolt 1
24 M16 Spring Washer 1
25 M16 Nut 1
26
27
28 M18 x 55mm Hex Hd Bolt 4
29 M18 Spring Washer 4
30 M18 Nut 4
Issue 1,2/80 Page 11 Turbobeet



Lifting Wheel Frame-Lifting Wheels-Skids

Turbobeet Page 12 Issue 1,'2/80




Lifting Wheel Frame — Lifting Wheels — Skids

Item , Qty
No | Part No. Description per Remarks
Assy
1 BMZ 3 Lifting Wheel Mounting 3
2 BMZ 5A Lifting Wheel Mounting
Bracket Cap 3
3 BMZ 99 Lifting Wheel Hub 6
4
5
6 GS 378 Split Pin 6
7
8
9 H74 Guide Skid Mounting Bracket
Cap 6
10
11
12 RP 1B Lifting Wheel 6
13 RP3 Hub Cap 6
14 RP 4 Hub Bearing 12
16 RP5 Hub Oil Seal 6
16 RP6/1 Hub Nut 6
17 RP 15 Hub Spacer 12
18
19
20 SP236A Lifting Wheel Mounting
Bracket 3
21
22
23 TBMW 270 Guide Skid Bracket 6
24
25
26 11011 Lifting Wheel Frame 1
27 11016 Guide Skid Support Bar 1
28 11022 Guide Skid Support Bar Clamp 3
29 11075 Guide Skid LH 3
30 11076 Guide Skid RH 3
31
32
33 M12 x 40mm Hex Hd Bolt 12
34 M12 x 50mm Hex Hd Bolt 36
35 M12 x 105mm Hex Hd Bolt 6
36 . M12 Spring Washer 54
37 M12 Nut 54
38 M12 Plain Washer 14
39
40
41
42 M16 x 30mm Hex Hd Bolt 15
43 M16 x 60mm Sq Hd Bolt 12
44 - M16 x 60mm Hex Hd Bolt 6
45 M16 Spring Washer 18
46 M16 Nut 21
47 M16 Plain Washer 12
48
49 1 5/16in Plain Washer - Thick 6
Issue 1, 2/80 Page 13 Turbobeet



Lifting Wheels-Guide Skids From Serial No. W134

Turbobeet Page 12 Issue 2, 1/81




Lifting Wheels — Skids from Serial No. W134

Item . Qty
No | Part No. Description per Remarks
Assy
1 BMZ 3/A Lifting Wheel Mounting 3
2 BMZ 5/A Lifting Wheel Mounting BracketCap 3
3 BMZ 99 Lifting Wheel Hub 6
4
5
6
7 GS 378 Split Pin 6
8
9 H74 Guide Skid Mounting Bracket Cap 6
10
1 RP 1B Lifting Wheel 6
12 RP 3 Hub Cap 6
13 RP 4 Hub Bearing 12
14 RP 5 Hub Oil Seal 6
15 RP 6/1 Hub Nut 6
16 RP 15 Hub Spacer 12
17 | P BMAT MUR AP RUT 3e
18
19
20 SP 236A Lifting Wheel Mounting Bracket 3
21
22
23
24 TBMW 270 Guide Skid Bracket 6
25
26
27
28 Guide Skid LH 3
29 Guide Skid RH 3
30
31
32
33 M12 x 50mm Hex Hd Bolt 36
34 M12 x 105mm Hex Hd Bolt 6
35 M12 Spring Washer 42 ¢
36 M12 Plain Washer 3
37 M12 Nut 42 ¢
38
39
40
41 M16 x 30mm Hex Hd Bolt 18
42 M16 x 60mm Sq Hd Bolt 12
43 M16 x 60mm Hex Hd Bolt 6
44 M16 Spring Washer 18
45 M16 Plain Washer 12
46 M16 Nut 24
47 . 1 " Plain Washer — Thick 6
Issue 2, 1/81 Page 13| Turbobeet



Lifting Wheel Frame-Top Track

Issue 1, 2/80

Page 14

Turbobeet



Lifting Wheel Frame — Top Track

Item . Qty
No Part No. Description per Remarks
Assy
1 BM 2 Roller ' 6
2 BM 2A Roller Bush 6
3 BM 125/1 Bush 6
4
5
6 C 60 Spacer 1
7 c70 Spacer 3
8
9
10 GS 412 Grease Nipple 3
11 GS 450 Grease Nipple 4
12
13
14 PS 165 Spring 6
15
16
17 '} SFT30 Bearing 4
18
19
20 SPCL 21AM] Top Track Sliding Roller Mounting 3
21 SPCL. 23 Top Track Sliding Roller Mounting
Tie Bar 3
22 SPCL 55 Web Link 93 31 Links per Track
23 SPCL 274 Fianged Roller 6
24
25
26 TBMW 167 Split Sprocket 6
27
28 | 11011 Lifting Wheel Frame RF (Page 12) e o, SEC AL
29 | 11012 Gearbox Mounting Plate 2 | Eefmeess By its= s %@«; Sa or
30 | 11025 Top Track Support Bar Bracket LH 1 Mo TURELLEET - TR ‘*"”“f"i,,
31 11026 Top Track Support Bar Bracket RH 1 TEH ML~ e (58
32 11044 Top Track Drive Shaft 1
33 11079 Top Track Bottom Roller Bar 3
34 11080 Top Track Body 3
35 11081 Top Track Spring Spacer 6
36 11082 Top Track Wooden Runner 3
37 11085 Top Track Support Bar Clamp 2
38
39 .
40 111556 Top Track Clamp Block - Top 3
41 11156 Top Track Clamp Block - Bottom 3
42
43
44 11254 Top Track Support Bar 1
45
46
47 1 17076 Sprocket 29T x 0.75 in, RF (Page 24)
48 ’
49
50 40mm Jib Head Key 7
51
52
53 M8 x 50mm Hex Hd Bolt 6
54 M8 Spring Washer 6
55 M8 Nut 6
56 M8 Plain Washer 12
57
58 M10 x 30mm Hex Hd Bolt 6
59 M10 x 40mm Hex Hd Bolt 2
60 M10 Spring Washer 8
61 M10 Nut 8
62 M10 Plain Washer 2
63
64 .
65 M12 x 40mm Hex Hd Bolt 8
66 M12 x 50mm Hex Hd Bolt 6
67 M12 x 70mm Hex Hd Boit 3
68 M12 x 160mm Hex Hd Bolt 3
69 M12 Spring Washer 17
70 M12 Nut 17
71 M12 Plain Washer 12
72
73
74 M16 x 30mm Hex Hd Bolt 10
75 M16 x 40mm Hex Hd Bolt 2
76 M16 x 45mm Hex Hd Boit 2
77 M16 Spring Washer 10
78 M16 Nut 10
79 M16 Plain Washer 14

Issue 1,2/80 Page 15 Turbobeet



Cage Wheel Assembly From serial No. W134

‘ Mounting W

Bracket

Turbobeet Page 14B Issue 1, 1/81




Cage Wheel from Serial No. W134

Item . Qty
No Part No. Description per Remarks
Assy
1 | 11379 Cage Wheel Wow HD4GE 3 |eriorn T seanc wF TES RO PRTARAS IR
2 11378 Mounting Bracket LH 1
3 11379 Mounting Bracket RH 1
4 11380 Sprocket 40T 1
5 11383 Drive Shaft 1
6 11384 Stop Bracket 2
7 11385 Stop Bracket Clamp 2 ’ o
8 |-11889 Cage Wheel Clamp fow 74245 | 3 |Peve w Sepnc. & T8RS 382¢ PaRTNTwAS WSS
g .
10
11
12 PS 871/118 ]| Chain 1
13
14
15
16 SFT 40 Bearing 2
17
18
19
20
21 M10 x 40mm Hex Hd Setscrew 12
22 M10 Spring Washer 12
23
24
25
26
27 M12 x 256mm Hex Hd Setscrew 4
28 M12 x 80mm Hex Hd Boit 4
29 M12 x 150mm Hex Hd Setscrew 4
30 M12 Spring Washer 8
31
32
33
34 M16 x 30mm Hex Hd Setscrew 4
35 M16 x 80mm Hex Hd Setscrew 3
36 M16 Spring Washer
37 M16 Nut
38
39
40
41
42 Gib Head Key 8 x 7 x 45 Lg 1
43 Gib Head Key 8 x 7 x45 Lg 3

Issue 1, 1/81

Page 15B

Turbobeet



Paddle Wheels From Serial No. W134

Issue 1,1/81

" Page 14C

Turbobeet



Paddle Wheels from Serial No. W134

Item ) Qty
No | Part No. Description per Remarks
Assy
1 11145 Clamp Plate 2
2 11585 Sprocket 1'* Pitch 24 Tooth 1
3 11586 Sprocket 1"’ Pitch 12 Tooth 1
4 11587 Mounting Bracket LH 1.
5 11588 Mounting Bracket RH 1
6 11589 Main Web Support Bar 1
7 11590 Flap Clamp Strip 2
8 11591 Flap Clamp Strip 1
9 115692 Rubber Flap 2
10 11593 Rubber Flap 1
11 11594 Canopy LH 1
12 11595 Canopy RH. 1
13 11596 Canopy Hook 2
14 11597 Hook Fixing Bracket 2
15 11598 Baffle Plate 2
16 11699 Spring Support Bracket 2
17 11600 Guard Inner 1
18 11601 Guard Outer 1
19 11604 Canopy Support 1
20 11609 Paddle Shaft 1
21 11610 Mounting Bracket Stop Plate. 2
22 ) s !
23
24
25 BMZ 100M Flail Mounting 3
26 ‘
27
28 .
29 H 105/A ‘R’ Clip 4
30
31
32
33 PS 429/93 Chain 1
34
35
36 .
37 RH 66M Clamp 3
38 .
39
40
41 RP 24 Flail Tie 12
42 RP 38 Hinge 4
43 | RP 42 Flail 24
44 |RP43 Flail 12
45 | RP 68 Flail Tube 12
46 |RP 71 Spring 3
47
48
49 I ‘
50 |SFT 40A Bearing 2
51
52
563
54 | SP 247LH Scraper 3
55 |SP 247RH Scraper 3
56 | SP 248LH Scraper Support Bracket 3
67 | SP 248RH Scraper Support Bracket 3
58
59
60 )
61 ] PS 215 Jockey Roller 1
62
63
64 ‘
65 ) TRH 152 Canopy Hinge Tube 1
66 |[TRH 185 Canopy Centre Support 1
67
68
69
70 |PS 264M Jockey Roller Shoulder Bolt 1
71
72
73
74
75
76
77
78

Issue 1, 1/81

Page 15C

Turbobeet



Conveyors-Main Elevator-Continental Web

-~

V 1B UMOYS SE SHIE}ap ajpuids “"3loN

6619
ey
8878'98'v8"

18'98'2¢ ¢,

4
€0L'zoL've

~\,

10}eAB|T UBy

\ W 12 UMOYS SB SIe}ap a|puIGs 30N

|
|
<
V. ° o
[7 -4 Vs ‘.,v 7 /\\ UL
12'90'SL Y% Ny T4 & 6 -
\\\ A ,’. &
1~y N UON o .;/,
18'99'€8 2 &

gL abeg gLabeq |
J01BAS(T ysel ) ve ( I01eA |3 Jesy

|
|
|

Issue 1, 2/80

Page 16

Turbobeet



Conveyors — Main Elevators — Continental Web

ltem . _ Qty
No | Part No. Description per Remarks
Assy
1 BM 82Mm Spring Tensioner 2
2 -
3
4 H171 Cleaner Web Support
Chain ‘D’ Shackles 8
5
6 PHB1 A Plain Roller 2
7 PH 77AR Plain rubbered Roller 5
8 PH 407 Inner Plastic Seal 26
9 PH 408 Outer Plastic Seal 26
10 PS 194 Spring 2
11 PS 326M Collar Locking 30mm Dia 4
12 PS519/6 Chain 4
13 PS 843 Circlip 52
14
15
16 TRH 29 Main Web Side Support Plate LH 1
17 TRH 40 Main Web Tie Bar 4
18
19 § TRH 102 Cleaner Web Beiting 2 {1 pair)
20 | TRH 108 Trash Extractor Roller Support RH 1
21 TRH 109 Trash Extractor Roller Support LH 1
22 TRH117M Main Web Top Tie Bar 2
23 TRH 139M Cleaner Web Pivot Shackle Spacer 4
24 TRH 188 Cleaner Web Pivot Shackle 4
25 TRH 201M Trash Extractor Flap 1
26 TRH 202 Trash Extractor Roller Support RF (Page 20)
27 TRH 248 Continental Web Link (Hooped) 26
28 TRH 255 Continental Web Link 132
29
30 6005 RS Bearing 52
31
32 11010 Mainframe RF {Page 8)
33 11018 Trash Extractor Side Plate LLH 1
34 11019 Trash Extractor Side Plate RH RF {Page 20)
35 11020 Main Elevator Side Plate RH 1
36 11021 Main Elevator Side Plate LH 1
37 11024 Main Elevator Web Sprocket 3
38 11032 Flanged Roller 2
39 11033 Plain Roller 13
40 11034 Plain Rubber Roller 4
41 11036 Main Elevator Web 1 (Complete with items 27 and 28)
42 11039 Discharge Elevator Bottom
"Frame - Rear RF {Page 22)
43 11040 Discharge Elevator Bottom
Frame - Front RF (Page 22)
44 11042 Rear Elevator Support Panel RF (Page 20)
45 11048 Main Web Support Bar 1
46 11049 Gearbox Support Bracket 1
47 11070 Main Web Side Support Plate RH RF (Page 20)
48 11077 Cleaner Web Chain Support Angle 2
49 11097 Main Web Baffle Plate 2
50
51
52 11135 Main Web Centre Support 1
53 11138 Main Web Centre Support Extension 1
54 11143 Baffle Plate Spring Support Plate 2
55 11145 Baffle Plate Spring Support Plate
Clamp 2
56 11166 Discharge Elevator Stay (Bottom) RF (Page 22)
57 i
58 11265 Roller Spindle 26
59 11266 Beet Defliector 2
60
61 11301 Plastic Spacer 1
62 11302 Gearbox Support Bracket 1
63
64
65 11327 Hook (Canopy) 1 Not required after March 1981
66 11328 Centre Web Belting 1
67 11329 Main Web Cleaner Rod 49
68
69
70 M8 x 30mm Hex Hd Bolt 4
71 M8 x 40mm Hex Hd Bolt 4
72 M8 Spring Washer 8
73 M8 Nut 8
74
75 M10 x 30mm Hex Hd Bolt 7
Issue 1, 2/80 Page 17 Turbobeet



10§2A9IT UIEW , ,
v 1B UMOYS SE S|IB}ap SjpuIds ~"BlON

- Conveyors-Mlain Elevator-Continental Web From serial No. w134

\«Zm UMOUS SE S|1elap Jipulds IION e ._ ‘ \.s,: v ,..99“. .A. ;
PPLe 2 Sl
e@@@g (2-89)9 se'eelo X* @ LK/ 96
25) b S e
\gfn@ 88/8'08'v8 \.\ S . -
- 18'98'28 \ ﬁ/, )
- € NG
(-aiee govzove 492/ 4 K T2 V)
1\ zz \
gL abed g1 a9beg

/ . m& . JoyeAs|g ysell ve .o1eAs|g Jeay | .,

Issue 2, 1/81

Page 16

Turbobeet



Conveyors — Main Elevators — Continental Web from Serial No. W134

ltem Qty
No | Part No. Description per Remarks
Assy
1 BM 82M Spring Tensioner 2
2
3
4 H 171 Cleaner Web Support
Chain ‘D’ Shackles 8
5
6 PHB51 A Plain Roller 2
7 PH 77AR Plain rubbered Roller 5
8 PH 407 Inner Plastic Seal 26
9 PH 408 Outer Plastic Seal 286
10 PS 194 Spring 2
11 PS 326M Collar Locking 30mm Dia 4
12 PS 519/6 Chain 4
13 PS 843 Circlip 52
14
15
16 TRH 29 Main Web Side Support Plate LH 1
17 TRH 40 Main Web Tie Bar 4
18
19 TRH 102 Cleaner Web Belting 2 (1 pair}
20 TRH 108 Trash Extractor Roller Support RH 1
21 TRH 109 Trash Extractor Roller Support LH 1
22 TRH 117M Main Web Top Tie Bar 2
23 TRH 139M Cleaner Web Pivot Shackle Spacer 4
24 TRH 188 Cleaner Web Pivot Shackle 4
25 TRH 201M Trash Extractor Flap 1
26 TRH 202 Trash Extractor Roller Support RF (Page 20)
27 TRH 248 Continental Web Link (Hooped) 26
28 TRH 255 Continental Web Link 132
29
30 6005 RS Bearing 52
31
32 11010 Mainframe RF | (Page 8)
33 11018 Trash Extractor Side Plate LH 1
34 11019 Trash Extractor Side Plate RH RF (Page 20)
35 11020 Main Elevator Side Plate RH 1
36 11021 Main Elevator Side Plate LH 1
37 11024 Main Elevator Web Sprocket 3
38 11032 Flanged Roller 2
39 11033 - Plain Roller 13
40 11034 Plain Rubber Roiler 4
41 11036 Main Elevator Web 1 (Complete with items 27 and 28)
42 11039 Discharge Elevator Bottom
Frame - Rear RF {Page 22)
43 11040 Discharge Elevator Bottom
Frame - Front RF {Page 22}
44 11042 Rear Elevator Support Pane! RF {Page 20)
45 11048 Main Web Support Bar 1
46 | 11049 Gearbox Support Bracket 1
47 11070 Main Web Side Support Plate RH RF {Page 20)
48 11077 Cleaner Web Chain Support Angle 2
49 11097 Main Web Baffle Plate 2
50
51
52 111356 Main Web Centre Support 1
53 11138 Main Web Centre Support Extension 1
54 11143 Baffle Plate Spring Support Plate 2
55 11145 Baffle Plate Spring Support Plate
Clamp 2
66 11166 Discharge Elevator Stay (Bottom) RF (Page 22)
57
58 11265 Roller Spindle 26
59 11266 Beet Deflector 2
60
61 11301 Plastic Spacer 1
62 11302 Gearbox Support Bracket 1 i
63 11432 Stone Deflector LH 1 Used on machines after March 1981
64 11433 Stone Deflector RH 1 Used on machines after March 1981
65 11327 Hook (Canopy) 1 Not required after March 1981 )
66 11328 Centre Web Belting 1
67 11329 Main Web Cleaner Rod 49
68 11434 Deflector Flap 2 Used on machines after March 1981
69
70 M8 x 30mm Hex Hd Bolt 4
71 M8 x 40mm Hex Hd Bolt 4
72 M8 Spring Washer 8
73 M8 Nut 8
74
75 M10 x 30mm Hex Hd Bolt 7
Issue 2, 1/81 Page 17 Turbobeet



Conveyors — Main Elevator — Continental Web (Cont.)

Item _ Qty
No | Part No. Description per Remarks
Assy
76 M10 Spring Washer 7
77 M10 Nut 7
78 M10 Plain Washer 1
79
80
81
82 M12 x 30mm Hex Hd Bolt 17
83 M12 x 40mm Hex Hd Bolt 6
84 M12 x 90mm Hex Hd Bolt - 4
85 M12 x 100mm Hex Hd Bolt 4
86 M12 Spring Washer 31
87 M12 Nut 31
88 M12 Plain Washer 12
89
g0
91
92 M16 x 30mm Hex Hd Bolt 14
93 M16 x 756mm Hex Hd Bolt 1
94 M16 x 110mm Hex Hd Bolt 2
95 M16 Spring Washer 41
96 M16 Nut 26
97
98
99 Split Pin %in Dia x 1in 1
100
101 2611-06-08 | Fixing Pin 294
102 2611-06-10 | Fixing Pin 8
103 2611-06-00 Fixing Collar 302

Turbobeet

Page 176 7

Issue 1, 2/80







Lonveyors — Main

klevator — Continental Web (Cont.)

Item ) Qty -
No | Part No. Description per Remarks
Assy
78 M10 Spring Washer 7
7 M10 Nut 7
78 M10 Plain Washer 1
70
80
81
82 M12 x 30mm Hex Hd Bolt 17
83 M12 x 40mm Hex Hd Bolt 6
84 M12 x 80mm Hex Hd Boit 4
86 M12 x 100mm Hex Hd Bolt 4
86 M12 Spring Washer 31
87 M12 Nut 31
88 M12 Plain Washer 12
89
80
01
92 M16 x 30mm Hex Hd Bolt 14
83 M16 x 75mm Hex Hd Bolt 1
84 M16 x 110mm Hex Hd Bolt 2
95 M16 Spring Washer 41
96 M16 Nut 30
97 M16 Plain Washer 2
8
o9 Split Pin %in Dia x 1in 1
100
101 2611-06-0B | Fixing Pin 204
102 2611-06-10 | Fixing Pin 8
103 26110800 | Fixing Collar 302
104
105
106
107 | 11638 Main Web Adjuster 2
108 11640 Stone Deflector Stop Plate 2
109 | 11812 Tie Bar 1
110
m
112 D 1340 Plastic Tube 1
Turbobeet Page 17B Issue 2, 1/81







Conveyors-Main Elevator-Continental Web

ﬁ V JB UMOYS SB S|iejap ajpuids 310N J

_ \w//s,\

/LS
v ,.. .~h~\%ﬂ~ll/l~/'mw% s
/ x'/\"'&%« o

S626.

/ /s " /
mm,mmiwﬂw
£/ \\L \©_‘ A/, r.. .
/) LL9LSLT 5 @ &N/

/el o Ol

/
\ / Nwm\m.wm 1
/ / v
o/ /8988 J ,,
\ W
NP /8'98'28—-
L8988 || £ L

eV T
1z T
e
ge” :_ \m\\ W’ -

\\ \% T

\,:m UMOYS SE Siielap sjpulds 30N mm.wm>9 . : . f 4 \3.# r

On et | %2 5 &

K0 (z-9)9 s6'e619 X & e K
S v N

p J f 8878'98'vg” \\\ ! RN ,
/8'98'c8 e
(1-g8)8€ ")) €¢ ! / NG
Z

eoLzorye /92 / f =,
FAS
m mrmmmn
\_ V. JOJRAB(T ySEBI] %

(l-v)6€

NG

lssue3,2/83

Page 161

Turbobeet



Conveyors — Main Elevators — Continental Web

Item - Qty
No | Part No. Description per Remarks
Assy
1 BM 82M Spring Tensioner 2
2
3
4 H171 Cleaner Wab Support
Chain ‘D’ Shackles 8
5
6 PH51 A Piain Roller 2
7 PH 77AR Plain rubbered Roller 5
8 PH 407 Inner Plastic Seal 26
9 PH 408 Outer Plastic Seal 26
10 PS 194 Spring .2
11 PS 326M Collar Locking 30mm Dia "4
12 P$ 519/6 Chain 4
13 PS 843 Circlip 52
14
15
16 TRH 29 Main Web Side Support Plate LH 1
17 TRH 40 Main Web Tie Bar T4
18 :
19 | TRH 102 Cleaner Web Bslting 2 (1 pair)
20 TRH 108 Trash Extractor Roller Support RH 1
21 11811 Trash Extractor Roller Support LH 1
22 TRH 117M Main Web Top Tie Bar 2
23 TRH 139M Cleaner Web Pivot Shackle Spacer- 4
24 | TRH 188 Cleaner Web Pivot Shackle 4
25 TRH 201M Trash Extractor Flap 1
26 TRH 202 Trash Extractor Roller Support RF {Page 20)
27 TRH 248 Continental Web Link (Hooped) 26
28 TRH 265 Continental Web Link 132
29
30 6005 RS Bearing 52
31 - .
32 j.11010 Mainframe RF {Page 8)
33 11810 Trash Extractor Side Plate LH 1 .
34 11019 Trash Extractor Side Plate RH RF (Page 20)
35 11020 Main Elevator Side Plate RH 1
36 11021 Main Elevator Side Plate LH 1
37 11024 Main Elevator Web Sprocket 3
38 11032 Flanged Roller 2
39 11033 Plain Roller 13
40 11034 Plain Rubber Roller 4
41 11036 Main Elevator Web 1 (Complete with items 27 and 28)
42 11750 Discharge Elevator Bottom
Frame - Rear RF {Page 22)
43 11751 Discharge Elevator Bottom
Frame - Front RF {Page 22)
44 .1 11042 Rear Elevator Support Panel RF (Page 20}
45 11048 Main Web Support Bar 1
46 11049 Gearbox Support Bracket 1
47 11070 Main Web Side Support Plate RH RF (Page 20)
48 11077 Cleaner Web Chain Support Angle 2
49 1.11097 Main Web Baffle Plate 2
50
51 :
52 11135 Main Web Centre Support 1
63 11138 Main Web Centre Support Extension 1
54 11143 Baffle Plate Spring Support Plate 2
55 11145 Baffle Plate Spring Support Plate
Clamp : 2 )
56 11166 Discharge Elevator Stay {Bottom) RF (Page 22)
57
58 11265 Roller Spindle 26
59 11266 Beet Deflector 2
60 .
61 11301 Plastic Spacer 1
32 11302 Gearbox Support Bracket 1 .
63 11642 Stone Deflector LH 1 Used on machines after March 1981
64 | 11641 Stone Deflector RH 1 Used on machines after March 1981
65 11327 Hook (Canopy) 1 Not required after March 1981
66 11328 Centre Web Belting 1
67 11329 Main Web Cleaner Rod 49
gg 11434 Deflector Flap 2 Used on machines after March 1981
70 M8 x 30mm Hex Hd Bolt 4
7 M8 x 40mm Hex Hd Bolt 4
72 M8 Spring Washer 8
73 M8 Nut 8
74 : :
75 M10 x 30mm Hex Hd Bolt 7

Issue 3,2/83

Page 17

Turbobeet



Conveyors — Main Elevator — Continental Web (Cont.)

Item _ Qty
No | Part No. Description per Remarks
Assy
76 M10 Spring Washer 7
77 M10 Nut 7
78 M10 Plain Washer 1
79
80
81
82 M12 x 30mm Hex Hd Bolt 17
83 M12 x 40mm Hex Hd Bolt 6
84 M12 x 90mm Hex Hd Bolt 4
86 M12 x 100mm Hex Hd Bolt 4
86 M12 Spring Washer 31
87 M12 Nut 31
88 M12 Plain Washer 12
89
90
91
92 M16 x 30mm Hex Hd Bolt 14
93 M16 x 75mm Hex Hd Boit 1
94 M16 x 110mm Hex Hd Bolt 2
95 M16 Spring Washer 41
96 M16 Nut 30
97 M186 Plain Washer 2
98
99 - 8plit Pin %in Dia x 1in 1
100
101 2611-06-08 | Fixing Pin 294
102 2611-06-10 | Fixing Pin 8
103 2611-06-00 | Fixing Collar 302
104
105
106
107 | 11638 Main Web Adjuster 2
108 | 11640 Stone Deflector Stop Plate 2
109 11812 Tie Bar 1
110
1111
112 | D 1340 Plastic Tube 1
Turbobeet Page 17B Issue 3, 2/83







10}eAS|T Ule|y

65

\ V 12 UMOYS SE S|ejap ajpuids ~“BJoN /

Conveybrs-Main Elevator-Continental Web

'‘From Serial No. TRH MK2 Y1544-Turbobeet Y228

by
8818'98'78”
18'98'28 o]

£0L'20L've

12'9/'6.
v

9c

81968y Y
JojeAs|3 uses| ve

gLabeyq
101eAd|] Jeay

L2°91'G2

e,

L

@

@@@

Co

Issue 4,8/84

Page 16

Turbobeet



Conveyors - Main Elevators - Continental Web From Serial No. TRM MK2 Y1544 - Turbobeet Y228

Item _ Qty
No | Part No. Description per Remarks
Assy
1 BM B2Mm Spring Tensioner 2
2
3
4 H171 Cleansr Web Support
Chein 'D’ Shackles 8
6 P 4doo AM SPinDE v
[ PHB1 A Piain Roller 2
7 PH 77AR Plain rubbsred Roller 7
8 PH 407 Inner Plastic Sea! 28
9 PH 408 Outer Plastic Seal 28
10 PS 194 Spring 2
11 PS 326M Collar Locking 30mm Dis 4
12 PS519/6 Chain 4
13 PS 843 Circlip 56
14 ’
i5
16 TRH 29 Main Web Side Support Plate LH 1
17 TRH 40 Main Web Tie Ber 4
18 :
19 TRH 102 Cleansr Web Beliting 2 {1 pair)
20 TRH 108 Trash Extractor Roller Support RH i
21 11811 Trash Extractor Roller Support LH 1
22 TRH 117M Main Web Top Tie Bar 2
23 TRH 139M Cleaner Web Pivot Shackle Spacer 4
24 TRH 188 Cleansr Web Pivot Shackle 4
25 TRH 201M Trash Extractor Flap 1
26 TRH 202 Trash Extractor Roller Support RF (Page 20)
27 TRH 248 Continental Web Link {Hooped) 26
28 TRH 2565 Continental Web Link 132
29
30 6005 RS Baaring 656
31
32 11010 Mainframe RF (Page 8)
33 11810 Trash Extractor Side Plate LH 1
34 11019 Trash Extractor Side Plate RH RF (Page 20)
35 11020 Main Elevator Side Plate RH 1
36 11021 Main Elevator Side Piate LH 1
37 11024 Main Elevator Web Sprocket 3
38 11032 Fianged Roller 2
39 11033 Plain Roller 13
40 11034 Plain Rubber Roller 4
41 11036 Main Elevator Web 1 (Complete with items 27 and 28)
42 11750 Discharge Elevator Bottom i
Frame - Rear RF (Page 22)
43 11751 Discharge Elevator Bottom
Frame - Front RF (Page 22)
44 | 11042 Rear Elevator Support Panel RF (Page 20)
45 11048 Main Web Support Bar 1
46 11049 Gearbox Support Bracket 1
47 11070 Main Web Side Support Piate RH RF (Page 20)
48 11077 Cleaner Web Chain Support Angle 2
49 11097 Main Web Baffle Piate 2
50 .
51
62 111356 Main Web Centre Support 1
53 118356 Main Web Centre Support Extension 1 = Part No. was 11138 Prior to Serial No.
54 11143 Baffle Plate Spring Support Plate 2 TRH MK2 Y1544 - Turbobeet Y228
55 11145 Baffie Piate Spring Support Plate :
Clamp 2
56 11166 Discharge Elevator Stay (Bottom) RF (Page 22)
57
58 11265 - Rolier Spindie 2¢ |24
59 11266 Beet Deflector 2
61 11301 Plastic Spacer 1
32 11302 Gearbox Support Bracket 1 .
63 11642 Stone Deflector LH 1 Used on machines after March 1981
64 11641 Stone Deflector RH 1 Used on machines after March 1981
65 11327 Hook (Canopy) i Not required after March 1981
66 11328 Centre Web Belting 1
67 11329 Main Web Cleaner Rod 49
gg 11434 Defiector Flap 2 Used on machines after March 1981
70 M8 x 30mm Hex Hd Bolt 4
71 M8 x 40mm Hex Hd Bolt 4
72 M8 Spring Washer 8
73 MB Nut 8
74
75 M10 x 30mm Hex Hd Bolt 7
Issue 4,8/84 Page 17’ Turbobeet



Conveyors - Main Elevators - Continental Web From Serial No. TRM MK2 Y1644 - Turbobeet Y228

Item _ Qty
No | Part No. Description per + Remarks
Assy .
76 M10 Spring Washer 7
77 M10 Nut 7
78 M10 Plain Washer 1
79
80
81
82 M12 x 30mm Hex Hd Bolt 17
83 M12 x 40mm Hex Hd Bolt 6
B4 M12 x 90mm Hex Hd Bolt 4
85 M12 x 100mm Hex Hd Bolt 4
B6 M12 Spring Washer 31
87 M12 Nut 31
88 M12 Plain Washer 12
89
a0
91
92 M16 x 30mm Hex Hd Bolt i4
93 M16 x 75mm Hex Hd Bolt 1
94 M16 x 110mm Hex Hd Bolt 2
95 M16 Spring Washer ‘43
96 M16 Nut 32
97 M16 Plain Washer 2
a8
g9 Split Pin %in Dia x 1in 1
100
101 2611-06-08 { Fixing Pin 294
102 2611-06-10 Fixing Pin 8
103 2611-06-00 | Fixing Collar 302
104
105
106
107 11638 Main Web Adjuster 2
108 11640 Stone Deflector Stop Plate 2
109 11812 Tie Bar 1
110
111
112 D 1340 Plastic Tube i

Issue 4, 8/84

Page 17B ‘

Turbobeet







Conveyors-Main Elevator-Steel Web

. ] \ R P [ Q°
= ‘—‘@. b

Trash Elevator
Page 18

15

15 21

| Rear Elev
Page

in Elevator

@
AEN
[Mair

Issue 1, 2/80

Turbobeet Page 18



:Conveyors — Main Elevator — Steel Web from Serial No. W134

Item Qty
No | Part No. Description per Remarks
Assy
1 BM 125/1 Rolier Bush 2
2
3
4 PS 212B Rotler Bush 23
5 PS213B Roller 6
6
7
8 SPCL 274 Bottom Roller 2
9
10
11 TBM 133 Roller 17
12
13 TRH 43 Web Links (Up) 27
14 TRH 44 Web Links (Down) 79
15 TRH 53M Sprocket 2
16 TRH 132 Packing Piece 2
17 TRH 133 Packing Piece 12
18
19
20 11309 Collar 17
21 11313 Roller 1
22 113156 Collar 4
23 11317 Steel Web Conversion Kit Complete 1
24
25 M16 x 100mm Hex Hd Bolt 25
26 M16 Spring Washer 25
27 M16 Nut 25
28 M16 Plain Washer 50
NOTE: For general assembly items and
attaching parts refer to Page 16.
Issue 1,2/80 Page 19 Turbobeet



Conveyors-Main Elevator-Steel Web From serial No. w134

10}RAD] ySeI|

JO1BA3[T BN

mr _.N mf 10]BAl{] Jedy

Issue 2, 1/81

Page 18

Turbobeet



Conveyors — Main Elevator — Steel Web from Serial No. W134

Item Qty
No | Part No. Description per Remarks
Assy
1 BM 125/1 Roller Bush 2
2
3 .
4 PS 212B Roller Bush 23 Quantity per Assy. is 24 when centre extension is fitted
5 PS2138B Roller 6 Quantity per Assy, is 7 when centre extension is fitted
6
7
8 SPCL 274 Bottom Roller 2 Replaced by TRH 437 from March 1981
9
10
11 TBM 133 Rolier 17
12
13 TRH 43 Web Links (Up) 27
14 | TRH44 Web Links (Down) 79
15 TRH 53M Sprocket 2
16 TRH 132 Packing Piece 2
17 TRH 133 Packing Piece 12
18
19
20 11309 Collar 17
21 11313 Roller 1
22 11315 Collar 4
23 11317 Steel Web Conversion Kit Complete 1
24 11616 Main Web Centre 1 Used on Machines from Marsh 1981
25 M16 x 100mm Hex Hd Bolt 25
26 M16 Spring Washer 25
27 M16 Nut 25
28 M16 Plain Washer 50
NOTE: For general assembly items and
attaching parts refer to Page 16.
Issue 2, 1/81

Page 19 Turbobeet



Conveyors-Main Elevator-Steel Web

J0jeAS|] utepy

Issue 3, 2/83

Page 18

Turbobeet



Conveyors — Main Elevator — Steel Web

Item Qty
No Part No. Description per Remarks
Assy
1 BM 125/1 Rolier Bush 2
2
3
4 PS 212B Roller Bush 23 Quantity per Assy. is 24 when centre extension is fitted
5 PS 213 B Roller 6 Quantity per Assy. is 7 when centre extension is fitted
6
7
8 SPCL 274 Bottom Roller 2 Replaced by TRH 437 from March 1981
9
10
11 TBM 133 Roiler 17
12
13 TRH 43 Web Links {Up) 27
14 | TRH44 Wab Links {Down) 79
16 TRH 53M Sprocket 2
16 TRH 132 Packing Piece 2
17 TRH 133 Packing Piece 12
18
19
20 11309 Collar 17
21 11313 Roller 1
22 113156 Collar 4
23 11317 Steel Web Conversion Kit Complete 1
24 | 11516 Main Web Centre 1 Used on Machines from Margh 1981
25 M16 x 100mm Hex Hd Bolt 25
26 M16 Spring Washer 25
27 M16 Nut 27
28 M16 Plain Washer 52
29
30
31
32 11638 Bottom Roller Adjuster 2
i NOTE: For general assembly items and
attaching parts refer to Page 16.
Issue 3,2/83 Page 19B Turbobeet



(A

Trash Elevator
Page 18

Rear Elevator

Turbobeet

| Conveyors-Main Elevator-Steel Web

1o
o
L
@
>
L
i
£
o
=

Page 18 . Issue 4, 8/84




Conveyors — Main Elevator — Stee! Web

Issue 4, 8/84

Item Qty
No | Part No. Description per
Assy
1 BM 1256/1 Roller Bugsh 2
2
3
4 PS 2128 Roller Bush 26 Quantity per Assy. is 24 when centre extension is fitted
5 PS 2138 Roller 9 Quaentity per Assy. is 7 when centre extension is fitted
6
7
8 SPCL 274 Bottom Roller 2 Replaced by TRH 437 from March 1981
9
10
11 TBM 133 Roller 17
12
13 THH 43 Web Links (Up) 27
14 TRH 44 Web Links (Down) 79
15 TRH 53M Sprocket 2
i6 TRH 132 Packing Piece 2
17 TRH 133 Packing Piece 14
8
19
20 11309 Collar 17
21 11313 Roller 1
22 | 11315 Collar 4
23 | 11317 Steel Web Conversion Kit Complete 1
24 11516 Main Web Centre 1 Used on Machines from Margh 1981
25 M12 x 100mm Hex Hd Bolt 28
26 M12 Spring Washer 28
27 M12 Nut 30
28 M12 Plain Washer 58
29
30
31
32 11638 Bottom Roller Adjuster 2
1 NOTE: For general assembly items and
attaching parts refer to Page 16.
Page 19 Turbobeet

-



Conveyors-Rear & Trash Elevators-Winch

10}eA9(T ysed |

66
86

4

Jojens|3 Jeay |

AT

o | /
,... /
N\, .. \\

&v

Issue 1, 2/80

Page 20

Turbobeet



Conveyors — Rear and Trash Elevators - Winch

Item , Qty
No Part No, Degeription per Remarks
Assy
1 BM 44/A Web Link Down 29
2 BM 125 Roller 4
3 | BM125/1 Bush 4
4
5 c10 Spacer 2
6
7 GS 378 Split Pin 1
8 GS 409 Grease Nipple (Angled) 1
9
10 PH 673 Bottom Cone Roller 2
11 PH 674 Bottom Cone Roller Bush 2
12 PS 2128 Bush 2
13 PS 2138 Roller 6
14 PS 386M Nylon Bush 3
15 PS 488M Stop Collar 2
16
17 SP 426 Plastic Puliey 1
18
19 TBMT 38M Hardy Spicer Coupling 1
20 TBMW 5056 Sprocket 177 x 0.75in 1
21
22 TRH 23 Gearbox Mounting Plate 1
23 TRH 100 Trash Extractor Link-Up 8
24 TRH 100/1 Trash Extractor Link-Down 100
25 TRH 101 Trash Extractor Link-Spiked 8
26 TRH 108 Trash Extractor Roller Support RH RF (Page 16)
27 TRH 117M Main Web Top Tie Bar 3 2-RF (Page 16)
28 TRH 140 Trash Extractor Tie Bar Spacer,
500mm 2
29 TRH 141 Trash Extractor Tie Bar Spacer,
30mm 2
30 TRH 142 Trash Extractor Tie Bar Spacer,
35mm 1
31 TRH 191M Trash Extractor Side Plate RH
Strengthening Plate 1
32 TRH 202 Trash Extractor Roller Support 1
33 TRH 400 Handle 1
34 TRH 401 Handle Grip 1
35 TRH 402 Handle Support Plate 1
36 TRH 403 Drive Shaft 1
37 TRH 404 Barrel 1
38 TRH 406 | Tie Bar (Winch) 1
39 TRH 409 Wire Rope Pivot Plate 1
40 TRH 410 Pivot Plate Roller Spindile 1
41 | TRH 422 Drive Sprocket RF (Page 24)
42 TRH 436 Washer 1
43 TRH 442 Spacer 1
44
45 | TRT 408 Winch Ratchet Pawl 2
46 |,
47
48 ‘
49 11010 Mainframe . RF (Page 8)
50 11018 Trash Extractor Side Plate LH RF (Page 16)
61 11019 Trash Extractor Side Plate RH 1
52 11020 Main Elevator Side Plate RH RF (Page 16)
53 11029 Trash Extractor Front Support 1
54 11042 Rear Elevator Support Panel 1
55 11070 Main Web Side Support Plate RH 1
56 11071 Barrel Mounting Bracket (Winch) 1
57 11072 Mounting Bracket 1
58 11073 Barrel Stay RF (Page 22)
59 11074 Handle Support Plate Bracket 1
60 11083 Barrel Support Plate - Front 1
61 | 11084 Barrel Support Plate - Rear 1
62 11095 Trash Extractor Web Side
Support - Rear 1
63 11096 Trash Extractor Web Side
Support - Front 1
64 11098 Rear Elevator Roller Support
Plate - Front 1
65
66 11136 Rear Elevator Roller Support
Plate - Rear i
67 11137 Rear Elevator Roller Adjuster 2
68 11148 Winch Handle Stay 1
69 11174 Gearbox Spacer 1
70
71 11256 Retaining Chain 1
Issue 1,2/80 Page 21 Turbobeet



Conveyors — Rear and Trash Elevators — Winch (Cont.)

Item , Qty
No Part No. Description per Remarks
Assy
72 11267 Trash Extractor Web Shaft RF {Page 24)
73 11297 Drive Plate 1
74
75 Jib Head Key 1
76
77 M8 x 26mm Hex Hd Bolt 15
78 MB x 30mm Hex Hd Bolt 5
79 M8 x 40mm Hex Hd Bolt 1
80 M8 x 50mm Hex Hd Bolt 1
81 M8 Spring Washer 20
82 M8 Nut 21
83 M8 Plain Washer 5
84 M8 Wing Nut 1
85
86
87 M10 x 80mm Hex Hd Bolt 2
88 M10 Spring Washer 2
89 M10 Nut 2
90
91 M12 x 26mm Hex Hd Bolt 7
92 M12 x 30mm Hex Hd Bolt 5
a3 M12 x 35mm Hex Hd Bolt 2
94 M12 x 40mm Hex Hd Bolt 9
95 M12 x 100mm Hex Hd Bolt 2
96 M12 x 1656mm Hex Hd Bolt 1
97 M12 x 190mm Hex Hd Bolt 1
98 M12 Spring Washer 26
99 M12 Nut 26
100 M12 Plain Washer 8
101
102
103 M16 x 30mm Hex Hd Bolt 2
104 M16 x 35mm Hex Hd Bolt 2
105 M16 x 456mm Hex Hd Bolt 2
106 M16 x 80mm Hex Hd Bolt 2
107 M16 x 85mm Hex Hd Bolt 2
108 M16 x 130mm Hex Hd Bolt 1
109 M16 Spring Washer 11
110 M16 Nut 5
111 - M16 Plain Washer 2
112
113 Plain Washer 55m Dia, 30mm Bore 12
Issue 1 2/80 Page 21B Turbobeet




i



Conveyors-Rear & Trash Elevators-Winch

80ZX - 199g0q.ny
9ZSIX - AN HNL GN |EI49S
0) do1ad ssuoRWY U0 Pasn

0c z2¢ 82 €l 62

€0l

lojenal3 Jedy |

&
O 80ZX - 329qoqany
I 9ZSIX- DIW HUL N [B149S
66 03 .0lud sIuUIYOIRW WO PISN

P [woum

|

Issue 2, 2/83

Page 20

Tubobeet



Conveyors — Rear and Trash Elevators - Winch

lssue 2,2/83

Item . Qty
No Part No. Description per Remarks
Assy
1 BM 44/A Web Link Down 29
2 BM 125 Roller 4
3 BM 125/1 Bush 4
4
5 c10 Spacer 2
6
7 GS 378 Split Pin 1
8 GS 409 Grease Nipple {Angled) 1
9
10 PH 673 Bottomn Cone Roller 2
11 PH 674 Bottom Cone Roller Bush 2
12 PS 212B Bush 2
13 PS 213B Roller 6
14 PS 386M Nylon Bush 3
15 PS 488M Stop Collar 2
16
17 SP 426 Plastic Puiley 1
18
19 TBMT 38M Hardy Spicer Coupling 1
20 TBMW 505 Sprocket 17T x 0.75in 1
21
22 TRH 23 Gearbox Mounting Plate 1
23 TRH 100 Trash Extractor Link-Up 8
24 TRH 100/1 Trash Extractor Link-Down 100
25 TRH 101 Trash Extractor Link-Spiked 8
26 TRH 108 Trash Extractor Roller Support RH | RF (Page 16)
27 TRH 1178 | Main Web Top Tie Bar 3 2-RF (Page 16)
28 TRH 140 Trash Extractor Tie Bar Spacer, .
500mm 2
29 TRH 141 Trash Extractor Tie Bar Spacer,
30mm 2
30 TRH 142 Trash Extractor Tie Bar Spacer,
35mm 1
31 TRH 191M Trash Extractor Side Plate RH
Strengthening Plate 1
32 TRH 202 . Trash Extractor Roller Support 1
33 TRH 400 Handle 1
34 TRH 401 Handle Grip 1
35 TRH 40. Handle Support Piate 1
36 TRH 403 Drive Shaft 1
37 TRH 404 . Barrel 1
38 | TRH 406 Tie Bar (Winch) 1
39 TRH 409 Wire Rope Pivot Plate 1
40 TRH 410 Pivot Plate Roller Spindle 1
41 TRH 422 Drive Sprocket RF (Page 24)
42 TRH 436 Washer 1
43 TRH 442 Spacer 1
44
45 TRT 408 Winch Ratchet Pawl 2
46
47 11442 Deflector Plate 1
48 11443 Clamp Strip 1
49 11010 Mainframe RF {Page 8)
50 11018 Trash Extractor Side Plate LH RF {Page 16)
51 11019 Trash Extractor Side Plate RH 1
52 11020 Main Elevator Side Plate RH RF (Page 16)
53 11029 Trash Extractor Front Support 1
54 11042 Rear Elevator Support Panel 1
55 11070 Main Web Side Support Plate RH 1
56 11071 Barrel Mounting Bracket {Winch) 1
57 11072 Mounting Bracket 1
58 11073 Barrel Stay RF (Page 22)
59 11074 Handle Support Plate Bracket 1
60 11083 Barrel Support Plate - Front 1
61 11084 Barrel Support Plate - Rear 1
62 11777 Trash Extractor Web Side
‘ ‘Support - Rear Angle 1
63 11778 Trash Extractor Web Side
) Support - Front Angle 1
64 11098 Rear Elevator Rolier Support
Plate - Front 1
65
66 11136 Rear Elevator Roller Support
Plate - Rear 1
67 11137 Rear Elevator Roller Adjuster 2
68 11148 Winch Handle Stay 1
69 11174 Gearbox Spacer 1
70
71 11256 Retaining Chain 1
Page 21 Turbobeet



Conveyors — Rear and Trash Elevators — Winch (Cont.)

Item . Qty
No | Part No. Description per Remarks
Assy
72 11267 Trash Extractor Web Shaft RF (Page 24)
73 11297 Drive Plate 1
74 11779 Support Plate
75 Jib Head Key 1
76
77 M8 x 26mm Hex Hd Bolt 15
78 M8 x 30mm Hex Hd Bolt 5.
79 M8 x 40mm Hex Hd Bolt 1
80 M8 x 50mm Hex Hd Bolt 1
81 M8 Spring Washer 20
82 M8 Nut | 21
83 M8 Plain Washer 5
84 M8 Wing Nut 1
85
86
87 M10 x 80mm Hex Hd Bolt 2
88 M10 Spring Washer 2
89 M10 Nut 2
0]
91 M12 x 25mm Hex Hd Bolt 7
92 M12 x 30mm Hex Hd Bolt 5
93 M12 x 38mm Hex Hd Bolt 2
94 M12 x 40mm Hex Hd Bolt 11
95 M12 x 160mm Hex Hd Bolt 2
96 M12 x 165mm Hex Hd Bolt 1
97 M12 x 180mm Hex Hd Bolt 1
a8 M12 Spring Washer 26
99 M12 Nut 28
100 M12 Plain Washer 8
101
102
103 M16 x 30mm Hex Hd Bolt 2
104 M16 x 35mm Hex Hd Bolt 2
105 M16 x 45mm Hex Hd Bolt 2
106 M16 x 80mm Hex Hd Bolt 2
107 M16 x 85mm Hex Hd Bolt 2
108 M16 x 130mm Hex Hd Bolt 1
109 M16 Spring Washer 11
110 M16 Nut 5
111 M16 Plain Washer 2
112 :
113 Plain Washer 66m Dia, 30mm Bore 12

Issue 2, 2/83.

Page 21B

Turbobeet







N

(44)8t

m a
...a.u. Toum?w_m m@mcom_&
>
2 e
LLl
e}]
o))
T Sy wrererveas
c AN 77
o A i ) i | el
2 —
(&) > (&
]
(2]
b
o
>
(]
>
o
]
O

Issue 1, 2/80

Page 22

Turbobeet



Conveyors -- Discharge Elevator

Item ) Qty
No | Part No. Description per Remarks
Assy
1 BMZ 64M Discharge Elevator Top Shaft RF {Page 24)
2
3 PH 51AR Rubbered Roller 4
4 PH 77AR Plain Rubbered Roller 2
5 PH 101/
40 ft Wire Rope 1
6 PH 407 Inner Plastic Seal 18
7 PH 408 OQuter Plastic Seal 18
8 PS 212B Bush 2
9 PS 213B Roller 2
10 PS 843 Circlip 36
11 SP 426 Plastic Pulley 4
12
13 TBM 14 Discharge Elevator Lat 29 .
14 TBMW 206 Sprocket 26T x 0.75 in RF (Page 24)
15
16 TRH 168AM|{ Tip Grill Tie Bar 1
17 TRH 160A Tip Grill Spacer 2
18 TRH 162M Discharge Elevator Tie Bar 2
19 TRH 411 Tension Tube 1
20 TRH 412B Tension Tube Inner 1
21 TRH 413 Inner Tube Roller Plate 4
22
23 6005RS Bearing 36
24
25 11032 Flanged Roller 2
26 11033 Plain Roller 10
27 11035 Discharge Elevator Web Sprocket RF (Page 24)
28 11037 Discharge Elevator Web 1
29 11039 Discharge Elevator Bottom
Frame - Rear 1
30 11040 Discharge Elevator Bottom
Frame - Front 1
31 11041 Discharge Elevator Top Frame 1
32 11043 Discharge Elevator Belt Guide 1
33
34 | 11073 Barrel Stay 2
35 11146 Tip Grill Fingers 7
36 11154 Discharge Elevator Drop-away Link 3
37 11161 Discharge Elevator Drive 'V’ Beit
Back Plate 1
38 11165 Discharge Elevator Stay-Middie 1
39 11166 Discharge Elevator Stay- Bottom 1
40 11167 Discharge Elevatora Stay-Top 1
41
42 11265 Roller Spindie 18
43
44
45
46 M8 x 26mm Hex Hd Bolt 2
47 M8 Spring Washer 2
48 M8 Nut 2
49
50 M10 x 256mm Hex Hd Bolt 1
51 M10 Spring Washer 1
52 M10 Nut 9
53 M10 Plain Washer 1
54
55 M12 x 40mm Hex Hd Bolt 1
56 M12 x 50mm Hex Hd Bolt 2
57 M12 x 65mm Hex Hd Bolt 1
58 M12 x 100mm Hex Hd Bolt 2
59 M12 Spring Washer 6
60 M12 Nut 6
61 M12 Plain Washer 1
62
63 M16 x 30mm Hex Hd Bolt 4
64 M16 x 35mm Hex Hd Bolt 2
65 M16 x 50mm Hex Hd Bolt 4
66 M16 Spring Washer 22
67 M16 Nut 20
68 M16 Plain Washer 4
Issue 1,2/80 Page 23 Turbobeet



Conveyors-Discharge Elevator From Serial No. W134

li0yenaj3 abieyosid|

\

V J8 UMOUS SB S{Ielap a|puids “"9loN J

Issue 2, 1/81

Page 22

Turbobeet



Conveyors — Discharge Elevator from Serial No. W134

Item _ Qty
No | Part No. Description per Remarks
Assy
1 BMZ 64M Discharge Elevator Top Shaft Ref Page 24
2
3 PH 51AR Rubbered Roller 4
4 PH77AR Plain Rubbered Roller 2
5 PH 101/40ft.| Wire Rope 1
6 PH 407 Inner Plastic Seal 16
7 PH 408 Outer Plastic Seal 16
8
9 PS 843 Circlip 34
10
11 RH 76N Nylon Rotiler 4
12
13 SP 426 Plastic Pulley 4
14
156 TBMW 206 Sprocket 26T x 0.75 in, Ref Page 24
16
17 TRH 158AM| Tip Grill Tie Bar 1
18
19 TRH 162M Discharge Efevator Tie Bar 2
20 TRH 361 Elevator Lats 29
21 TRH 411 Tension Tube 1
22 TRH 412B Tension Tube Inner 1
23 TRH 413 Inner Tube Roller Plate 4
24
25 FPS 118 Bearing 4
26
27 6005 RS Bearing 34
28
25 11032 Flanged Roller 2
30 11033 Piain Roller 8
31 11035 Discharge Elevator Web Sprocket Ref Page 24
32 11037 Discharge Elevator Web 1
33 11041 Discharge Elevator Top Frame 1
34 11043 Discharge Elevator Belt Guide 1
35 11073 Barrel Stay 2
36 11154 Discharge Elevator Drop Away Link 3
37 11161 Discharge Elevator Drive 'V’ Belt
Back Plate 1
38 11165 Discharge Elevator Stay-Middle 1
39 11166 Discharge Elevator Stay-Bottom 1
40 11167 Discharge Elevator Stay-Top 1
41 11265 Roller Spindle 18
42 11485 Discharge Elevator Bottom Front 1
43 11486 Discharge Elevator Bottom Rear 1
44 11487 Top Grill Fingers 5
45 11488 Tip Grili Finger Front 1
46 11489 Tip Grill Finger Rear 1
a7
48
49
50 M8 x 256mm Hex Hd Bolt 2
51 M8 Spring Washer 2
52 M8 Nut 2
53
54
55
{5151 M10 x 25mm Hex Hd Bolt 1
57 M10 Spring Washer 1
58 M10 Plain Washer 1
59 M10 Nut g
60
61
82
=3 M12 x 40mm Hex Hd Bolt 1
74 M12 x 50mm Hex Hd Bolt 2
€5 M12 x 65mm Hex Hd Bolt 1
Gy M12 Spring Washer 6
67 M12
68
69
70
71 M16 x 35mm Hex Hd Bolt 2
72 M16 x 50mm Hex Hd Bolt 4
73 M16 Spring Washer 22
74 M16 Plain Washer 4
75 M16 Nut 20
76
77
78

Issue 2, 1/81

Page 23

Turbobeet



Discharge Elevator

@ @56 562) @
. ié ‘ w6 ‘»@@3&({ W’“’ s 56 6
6Z
(®)
@h. i\)
TR, L
o 64
77,78.79,80_
69. °
20
717273 5\

AN

"~76.78.80
" 67

WO

26

Issue 3,2/83 | Page 22

Turbebeet




Discharge Elevator

Item _ Qty
No | Part No. | Description per Remarks
Assy
1 11032 Flanged Roller 2
2 11033 Plain Roller 10
3 11034 Plairt Rubber Roller 2
4 11037 Discharge Elevator Web 1
5 11043 Discharge Elevator Belt Guide 1
6 11125 %' Dowty Seal Washer 2
; 11164 Discharge Elevator Drop Away Link 3
9 10291 Ram Restrictor 2
10
11 112656 Roller Spindle 18
12
13 11487 Tip Grill Finger 5
14 11488 Tip Grill Front 1
15 11489 Tip Grill Rear 1
16
17
18
19 11750 Discharge Elevator Bottom
Frame, Rear 1
20 11751 Discharge Elevator, Bottom
Frame, Front 1
21 117562 Discharge Elevator Top Frame 1
22 TiA53 ‘Hydraulic Ram 1
23 11754 Bearings 3
24 117565 Discharge Elevator Roller
Support 1
25 11756 Discharge Elevator Bottom
Roller Support 1
26 11757 Discharge Elevator Roller Support
Pivot Spigot 1
27 | 11758 Discharge Elevator Rolier Support
Pivot Shaft 1
28 117569 Discharge Elevator Bottom
Roller Spigot 2
29 11760 Discharge Elevator Bottom Roller
Adjuster 2
30 11761 Discharge Elevator Drive Guard
Back Plate ’ 1
31 11762 Roller Carriage Front Plate 1
32 | 11763 Roller Carriage Rear Plate 1
33 11764 Roller Carriage Bearing Pin 3
34 ] 11765 Roller Carriage Bearing Spacer 6
35 11766 ‘Roller Carriage Link Spacer 2
36 11767 Bush 20 ', x 15 LG
37 11768 Roller Carriage Pivot Pin 2
38 11769 Roller Carriage Ram End Boss 1
39 11770 Discharge Elevator Connecting
Link 1
40 11771 . Bush 20'% x 12 LG 1
41 11772 . | Connecting Link Spindle 1
42 11773 Ram Pivot Pin 1
43 |.
44
45 11776 Discharge Elevator Bottom Roller
Support Latch 1
46
47
48
49 11780 Discharge Elevator Stay 1
50 11781 Discharge Elevator Stay Hook 1
51 11782 14" Hose 24 Long, One End ;" FM|
ST Other 4" 90° Female 1
52 11790 ‘4" Hose 26 Long, One End 33 FM
ST Other *, 90° FM 1
53 13036 Elevator Stay End (Rose) 1
54
55 D20 Spacer 2
56 | 6005RS Bearing 40
57 | GS412 Grease Nipple 3
58 | PHH1AR Flanged Roller 8
59 | PH77AR Plain Roller 2
60
61 PH407 Inner Plastic Seal 16
62 | PH408 Outer Plastic Seal 16
83
64 | PS843 Circlip 38
65

Issue 3,2/83 Page 23 Turbobeet




Discharge Elevator (Cont.)

No | Part No. Description per emarks
Assy

66 | TRH158AM| Top Grill Tie Bar 1
67 1 TRH162M Discharge Elevator Tie Bar 2
68 TRH361 Elevator Lats 29
69 (8)153/%25 Steel Spacer 2
70 ) cs>183/%35£ ' Steel Spacer 2
71 M8 x 25 Hex Hd Boit 2
72 M8 Spring Washer 2
73 M8 Nui 2
74

75 M16 x 70 Hed Hd Setscrew 1
76 M16 x 35 Hex Hd Bolt 2
77 M16 x 50 Hex Hd Bolt 6
78 M16 Spring Washer 28
79 M16 Plain Washer 1
80 M16 Nut 27
81

82 .
83 M12 x 60 Hex Hd Boit 2
84 M12 Plain Washer 2
85 M12 Nut 2
86

87 M10 x 25mm Hed Hd Bolt 2
88 M10 Spring Washer 2
89 M10 Plain Washer 2
90 M10 Nut 2
91

92

93 M24 Lock Nut 1
94 1'%" UNC Lock Nut 1

e = — e

. Issue 3, 2/83 Page 23B Turbobeet







Drives & Controls

L6l
osL
68t
Z8L

Issue 1, 2/80

Page 24

Turbobeet



Drives and Controls

Issue

ltem . Qty
No | Part No. Description per Remarks
Assy
1 BM82M Spring Tensioner 2
2 BM 184A Jockey Arm 3
3 BM 212M Spring Tensioner 2
4 BMZ 64M Discharge Elevator Top Shaft 1
5 c10 Spacer 4
6 Cc15 Spacer 1
7 C 46 Spacer 1
8 c60 Spacer 1
9 C100 Spacer 1
10 GS 378 Split Pin 4
11 GS 409 Grease Nipple {(Angled) 7
12 GS 412 Grease Nipple (Straight) 2
13
14 H121/8B Spring 3
16 H 420 Exactor Joupling (Complete} 1
16
17 MFC 30 Bearing 1
18
19 PH 408 Qutlet Plastic Seal 1
20
21 PS 2156 Jockey Roller 1
22 PS 264M Jockey Roller Shouider Bolt 1
23 PS 326M Collar, Locking 30mm Dia 9
24 PS 429/91 Chain 1
25 PS 450-2TM | Gearbox RF {Page 28)
26 PS 457 Spring 1
27 PS 488M Collar 1
28 PS 599/103 | Chain 1
29 PS 666/114 | Chain 1
30 PS 766 Spring 1
31 PS 871/76 Chain 1
32 PS 871/80 Chain 1
33 PS 871/96 Chain 1
34 PS871/106 | Chain 1
35 PS 843 Circlip 1
36
37 PT 50M Bearing Housing Dust Cap 1
38 PT 51M Ferodo Clutch Disc 2
39
40 RH 80 Spring 1
41 RH 149 Spring 24
42 S/72/16 Bearing 2
43 SF 40 Bearing 2
44 SFT 30 Bearing 7
45 SLG 30 Bearing 4
46 SP 295 Plastic Sprocket 4
47 SP 523 Clutch Sprocket 2
48 SP 524M Clutch Centre Plate 1
49
50
51 | TBM 64AM | Discharge Elevator Top Drive
' Sprocket 1
52
63
54
55 TBMW 143 Spacer 2
56
57
58 TBMW 162 Sprocket 9T (Sptit) 2
59 TBMW 172 Sprocket 19T 2
60 TBMW 178 Jockey Spindle 4
61
62 | TBMW 206 | Sprocket 26T 1
63 TRH 48 Main Drive Bracket 1
64 TRH 120 Trash Elevator Spring Tension Tab 1
65 TRH 128 Discharge Elevator Drive Beit
Pulley Guard Bolt Spacer 1
66 :
67 TRH 149 Discharge Elevator Jockey Arm 1
68 TRH 150M Discharge Elevator Jockey Arm
Spigot 1
69 TRH 151M Discharge Elevator Counter Shaft 1
70 TRH 157 Discharge Elevator Jockey Spring
Tensioner 1
71 TRH 210 Main Web Drive Spring Tension
Tab 1
72 TRH 415 Jockey Roller 1
73 TRH 416 Jockey Roller Spindle 1
1, 2/80 Page 25 Turbobeet



Drives and Controls (Cont.)

Item Qty
No | Part No, Description per Remarks
Assy
74 TRH 422 Drive Sprocket 4
75 | TRH 440 Spacer 2
76
77 UC 31 Double Ended Male Connector 1
78 VB 60 Vee Belt 2
79
80 VRT 23M Bearing Housing 1
81
82 6200RS Bearing 2
83 6306RS Bearing 2
84
85
86 11002 Clutch Plate 3
87 11003 Clutch Sprocket 3
88 11004 Clutch Centre 3
89 11005 Clutch Bearing 6
90 11006 Ferodo Clutch Disc 6
91 11024 Main Elevator Web Sprocket RF (Page 16)
92 11027 Main Drive Gearbox Shaft 1
93 110356 Discharge Elevator Web Sprocket 2
94 11038 Bearing Housing Shaft 1
95 11044 Top Track Drive Shaft RF (Page 14)
96 11049 Gearbox Support Bracket RF (Page 16)
97 11051 Hilton Gearbox 1:1 1
a8 11062 Sprocket 19T x 1 in, 1
99 11063 Hardy Spicer Gearbox Coupling
Shaft 1
100 11064 Double Pulley 2
101 11065 Discharge Elevator Drive Sprocket 1
102 11066 Gearbox Breather RF {Page 28)
103 11069 Gearbox Breather Plug RF (Page 28)
104 11078 PTO Coupling Drive Shaft 1
105
106
107 11126 Washer 1
108
109 11140 Banjo Gearbox Qutput Shaft 1
110 11141 Discharge Elevator Belt Jockey
Segment 1
111 11142 Main Web Shaft 1
112 11174 Gearbox Spacer RF {Page 20)
113 11175 Banjo Gearbox Drive Shaft 1
114 11176 Jockey Roller 1
115 11177 Cross Web Drive Shaft 1
116
117 11253 Intermediate Drive Shaft 1
118 11255 Guard Belt 1
119 11263 Jockey Arm Spigot 1
120 11264 Jockey Arm Spigot 1
121 11267 Trash Extractor Web Spigot 1
122 § 11279 Gearbox RF (Page 28)
123 11280 Gearbox Mounting Stud 6
124 11282 Spring Tab 1
125 11283 Spring Tab 1
126 11298 Tension Bracket 1
127 11306 Input Drive Shaft 1 TRH Mk 2 only
11307 input Drive Shaft 1 Turbobeet only
128 11308 Main Drive Sprockets 21T and 17T 1
129 11310 Guard Bolt RF (Page 30)
130 11311 Sprocket 21T 1
131 11323 Plastic Guard 1
132 11325 Ram Support Bracket 1
133 11330 Ram 1
134 11331 Ram Adjustment Arm 1
135
136
137 11334 Tension Link 1
138 11335 Hydraulic Hose 1
139 11336 Reducing Adaptor Male/Male 1
140 11337 Washer 1
141
142
143
144
145
146
147
148
Turbobeet Issue 1,2/80

Page 26




Drives and Controls (Cont.)

Item . Qty
No Part No. Description per Remarks
Assy
149
160 17076 Sprocket 29T x 0,75 in. 1
161 17166 Chain Tension Block 1
162
163 Jib Head Key 12
164 RBE Key 6
166
166 Plain Washer 85mm Dia
30mm Bore 1
157 Plain Washer 76mm Dia
30mm Bore 7
168
159
160 Cc 37 Plastic Spacer 1
161
162
164 M6 x 35mm Hex Hd Bolt 1
165 M6 Spring Washer 1
166 M6 Nut 1
167
168
169
170 M8 x 50mm Hex Hd Bolt 3
171 M8 Spring Washer 4
172 M8 Nut 4
173
174
176
176
177
178
179 M10 x 30mm Hex Hd Bolt 7
180 M10 x 40mm Hex Hd Bolt 1
181 M10 x 46mm Hex Hd Bolt 12
182 M10 x 60mm Hex Hd Bolt 8
183 M10 x 60mm Hex Hd Bolt 4
184 M10 x 656mm Hex Hd Bolt 3
186 M10 x 76mm Hex Hd Bolt 24
186 M10 x 90mm Hex Hd Bolt 3
187 M10 x 100mm Hex Hd Bolt 3
188
189 M10 Spring Washer 38
190 M10 Nut 61
191 M10 Plain Washer 22
192 M10 Plain Washer 73mm Dia 3
193
194
195 |’
196 M12 x 40mm Hex Hd Bolt 12
197 M12 x 50mm Hex Hd Bolt 12
198 M12 x 100mm Hex Hd Bolt 2
199 M12 Spring Washer 31
200 M12 Nut 23
201 M12 Plain Washer 6
202
203
204 M20 x 130mm Hex Hd Bolt 1
205 M20 Locknut 1
Issue1, 2/80 Page 27 Turbobeet



Drives & Controls From Serial No. W 134

Issue 2, 1/81

Page 24

Turbobeet



Drives and Controls from Serial No. W134

Item Qty
No Part No. Description per Remarks
Assy
1 B8M82M Spring Tensioner 2
2 BM 184A Jockey Arm 3
3 BM 212M Spring Tensioner 2
4 BMZ 64M Discharge Elevator Top Shaft 1
5 c10 Spacer 4
6 (o3 1 Spacer 1
7 C 46 Spacer 1
8 ce60 Spacer 1
9 C 100 Spacer 1
10 GS 378 Split Pin 4
11 GS 409 Grease Nipple {Angled) 7
12 GS 412 Grease Nipple (Straight) 2
13
14 H121/B Spring 3
15 H 420 ExactorCoupling (Complete) 1
16
17 MFC 30 Bearing 1
18
19 PH 408 Qutlet Plastic Seal 1
20
21 PS 215 Jockey Roller 1
22 PS 264M Jockey Roller Shoulder Bolt 1
23 PS 326M Collar, Locking 30mm Dia 9
24 PS 429/91 Chain 1
25 PS 450-2TM | Gearbox RF (Page 28)
26 PS 457 Spring 1
27 PS 488M Collar 1
28 PS 599/103 | Chain 1
29 PS 666/114 | Chain 1
30 PS 766 Spring 1
31 PS 871/76 Chain 1
32 PS 871/80 Chain 1
33 PS 871/96 Chain 1
34 PS871/106 | Chain 1
35 PS 843 Circlip 1
36
37 PT 50M Bearing Housing Dust Cap 1
38 PT 51M Ferodo Clutch Disc 2
39
40 RH 80 Spring 1
41 RH 149 Spring 24
42 §/72/16 Bearing 2
43 SF 40 Bearing 2
44 SFT 30 Bearing 7
45 SLG 30 Bearing 4
46 SP 295 Plastic Sprocket 4
47+ | SP 523 Clutch Sprocket 2
48 'SP 524M Clutch Centre Plate 1
49
50
51 TBM 64AM | Discharge Elevator Top Drive
Sprocket 1
52
53
54
55 TBMW 143 Spacer 2
56
57
58 TBMW 162 Sprocket 9T (Split) 2
59 TBMW 172 Sprocket 19T 2
60 TBMW 178 Jockey Spindle 4
61
62 TBMW 206 Sprocket 26T 1
63 TRH 48 Main Drive Bracket 1
64 TRH 120 Trash Elevator Spring Tension Tab 1
65 TRH 128 Discharge Elevator Drive Belt
Pulley Guard Bolt Spacer 1
66
67 TRH 149 Discharge Elevator Jockey Arm 1
68 TRH 150M Discharge Elevator Jockey Arm
Spigot 1
69 TRH 151M Discharge Elevator Counter Shaft 1
70 TRH 167 Discharge Elevator Jockey Spring
Tensioner 1
71 TRH 210 Main Web Drive Spring Tension
Tab 1
72 TRH 415 Jockey Roller 1
73 TRH 416 Jockey- Roller Spindle 1

Issue 2, 1/81

Turbobeet



Drives and antrols (Cont.)

Item . Qty
No | Part No. Description per Remarks
Assy
74 TRH 422 Drive Sprocket 4
75 TRH 440 Spacer 2
76
77 uc 31 Double Ended Male Connector 1
78 VB 60 Vee Belt 2
79
80 VRT 23M Bearing Housing 1
81
82 6200RS Bearing 2
- 83 6306RS Bearing 2
84
85
86 11002 Clutch Plate 3
87 11003 Clutch Sprocket 2
88 11004 Clutch Centre 3
89 11005 Cluteh Bearing [
90 11006 Ferodo Cluteh Disc 8
91 11024 Main E'evator Web Sprocket RF {Page 16}
92 11027 Main Drive Gearbox Shaft 1
a3 11035 Discharge Elevator Web Sprocket 2
94 11038 Bearing Housing Shaft 1
95 11044 Top Track Drive Shaft RF (Page 14)
96 11049 Gearbox Support Bracket RF (Page 16)
97 11051 Hilton Gearbox 1:1 1
98 11062 Sprocket 19T x 1 in. 1
99 11063 Hardy Spicer Gearbox Coupling
Shaft 1
100 11064 Double Pulley 2
101 11065 Discharge Elevator Drive Sprocket 1
102 11066 Gearbox Breather RF (Page 28)
103 11069 Gearbox Breather Plug RF {Page 28)
104 11078 PTO Coupling Drive Shaft 1 Replaced by 11657 from March 1981
105
106
107 11126 Washer 1
108
109 11140 Banjo Gearbox Output Shaft 1
110 11141 Discharge Elevator Belt Jockey
Segment 1
111 .} 11142 Main Web Shaft 1
112 11174 Gearbox Spacer RF {Page 20}
113 11175 Banjo Gearbox Drive Shaft 1
114 11176 Jockey Roller 1
115 11177 Cross Web Drive Shaft 1
116 .
117 11253 Intermediate Drive Shaft 1
118 11255 Guard Belt 1
119 11263 Jockey Arm Spigot 1
120 11264 Jockey Arm Spigot 1
121 11267 Trash Extractor Webh Shaft 1
122 11279 Gearbox RF (Page 28)
123 11280 Gearbox Mounting Stud 6
124 11282 Spring Tab 1
125 11283 Spring Tab 1
126 11298 Tension Bracket 1
127 11306 Input Drive Shaft 1 TRH Mk 2 only ) Replaced by 11558 and PS 326M
11307 Input Drive Shaft 1 Turbobeet only } from March 1981
128 11308 Main Drive Sprockets 21T and 177 1
129 11310 Guard Bolt RF (Page 30)
130 11311 Sprocket 21T 1
131 11323 Plastic Guard 1
132 11325 Ram Support Bracket 1
133 11330 Ram 1
134 11331 Ram Adjustment Arm 1
135
136
137 11334 Tension Link 1
138 11335 Hydraulic Hose 1
139 11336 Reducing Adaptor Male/Male 1
140 11337 Washer 1
141
142
143
144
145
146
147
148
Turbobeet Page 26 Issue 2, 1/81




Drives and Controls {(Cont.)

item ) Qty
No | Part No. Description per Remarks
‘ Assy

149
150 17076 Sprocket 29T x 0.75 in. 1
151 17155 Chain Tension Block 1
152
153 Jib Head Key 12
154 RBE Key 6
155
156 Plain Washer 556mm Dia

30mm Bore 1
157 Plain Washer 76mm Dia

30mm Bore 7
168
159
160 C 37 Plastic Spacer 1
161
162
164 M6 x 356mm Hex Hd Bolt 1
165 M6 Spring Washer "1
166 M6 Nut 1
167
168
169
170 M8 x 50mm Hex Hd Bolt 3
171 M8 Spring Washer 4
172 M8 Nut 4
173
174
175
176
177
178 .
179 M10 x 30mm Hex Hd Bolt 7
180 M10 x 40mm Hex Hd Bolt 1
181 M10 x 45mm.Hex Hd Bolt 12
182 M10 x 50mm Hex Hd Boit 8
183 M10 x 60mm Hex Hd Boit 4
184 M10 x 66mm Hex Hd Bolt 3
185 M10 x 75mm Hex Hd Bolt 24
186 M10 x 90mm Hex Hd Bolt 3
187 © M10 x 100mm Hex Hd Bolt 3
188
189 M10 Spring Washer 38
190 M10 Nut 61
191 M10 Plain Washer 22
192 M10 Plain Washer 73mm Dia 3
193
194
195
196 M12 x 40mm Hex Hd Bolt 12
197 M12 x 50mm Hex Hd Bolt 12
198 M12 x 100mm Hex Hd Boit 2
199 M12 Spring Washer 31
200 M12 Nut 23
201 M12 Plain Washer 6
202
203
204 M20 x 130mm Hex Hd Bolt 1
205 M20 Locknut 1

Issue 2, 1/81

Page 27

Turbobeet



Drives & Controls

00¢

Issue 3, 2/83

Page 24

Turbobeet



Drives and Controls

Item ) Qty
No | Part No. Description per Remarks
Assy
1 BM82M Spring Tensioner 2
2 BM 184A Jockey Arm 3
3 BM 212M Spring Tensioner 2
4 BMZ 64M Discharge Elevator Top Shaft 1
5 c10 Spacer 4
6 C 15 Spacer 1
7 C 46 Spacer 1
8 C 60 Spacer 1
9 Cc 100 Spacer 1
10 GS 378 Split Pin 4
1 GS 409 Grease Nipple {(Angled) 7
12 GS 412 Grease Nipple (Straight) 2
13
14 H121/B Spring 3
15 H 420 Exactor Coupling (Complete) 1
16
17 MFC 30 Bearing 1
18
19 PH 408 Qutlet Plastic Seal 1
20
21 PS 215 Jockey Roller 1
22 PS 264M Jockey Roller Shoulder Boit 1
23 PS 326M Collar, Locking 30mm Dia 7
24 PS 429/91 Chain 1
25 PS 450-2TM | Gearbox RF (Page 28)
26 PS 457 Spring 1
27 PS 488M Collar 1
28 PS 589/103 | Chain 1
29 PS 666/114 | Chain 1
30 PS 766 Spring 1
31 PS 871/76 Chain 1
32 PS 871/80 Chain 1
33 PS 871/96 Chain 1
34 PS871/106 | Chain 1
35 PS 843 Circlip 1
36
37 PT 50M Bearing Housing Dust Cap 1
38 PT 51M Ferodo Clutch Disc 2
39
40 RH 80 - 8pring 1
41 RH 149 Spring 24
42 S§/72/16 . Bearing 2
43 SF 40 Bearing 2
44 SFT 30 Bearing 7
45 SLG 30 Bearing 4
46 SP 295 Plastic Sprocket 4
47 SP 6523 Clutch Sprocket 2
48 SP 524M Clutch Centre Plate 1
49 ST 41M Stop Collar 2
" 50
51 TBM 64AM | Discharge Elevator Top Drive
Sprocket ' 1
52
53
54
55 TBMW 143 Spacer 2
56
57 .
58 TBMW 162 Sprocket 9T (Split) 2
59 TBMW 172 Sprocket 19T 2
60 TBMW 178 Jockey Spindle 4
61
62 TBMW 206 | Sprocket 26T 1
63 TRH 48 Main Drive Bracket 1
64 TRH 120 Trash Elevator Spring Tension Tab 1
65 TRH 128 Discharge Elevator Drive Belt
Pulley Guard Boit Spacer 1
66
7 11274 Discharge Elevator Jockey Arm: 1
68 11273 Discharge Elevator Jockey Arm
Spigot 1
69 TRH 151M Discharge Elevator Counter Shaft 1
70 TRH 157 Discharge Elevator Jockey Spring
Tensioner 1
71 TRH 210 Main Web Drive Spring Tension
Tab 1
72 TRH 415 Jockey Roller 1
73 11272 Jockey Roller Spindle 1
Issue 3,2/83 Page 25 Turbobeet



Drives and Controls (Cont.)

Item Qty
No | Part No. Description per Remarks
Assy
74 TRH 422 Drive Sprocket 4
75 TRH 440 Spacer 2
76
77 uUcC 3t Double Ended Male Connector 1
78 VB 60 Vee Belt 2
79
80 VRT 23M Bearing Housing 1
81
82 | 6005RS Bearing 2
83 6306RS Bearing 2
84
85
86 11002 Clutch Plate 3
87 11003 Clutch Sprocket 3
88 11004 Clutch Centre 3
89 11005 Clutch Bearing 6
90 11006 Ferodo Clutch Disc -6
91 11024 Main Elevator Web Sprocket RF {Page 16)
92 11027 Main Drive Gearbox Shaft 1
a3 11035 Discharge Elevator Web Sprocket 2
94 11038 Bearing Housing Shaft 1
95 11044 Top Track Drive Shaft RF (Paga 14)
96 11049 Gearbox Support Bracket RF {Page 16)
97 11051 Hilton Gearbox 1:1 1
98 11062 Sprocket 19T x 1 in. 1
99 11063 Hardy Spicer Gearbox Coupling
Shaft 1
100 11064 Double Pulley 2
101 11065 Discharge Elevator Drive Sprocket 1
102 11066 Gearbox Breather RF (Page 28)
103 11069 Gearbox Breather Plug RF (Page 28)
104 11078 PTO Coupling Drive Shaft 1 Replaced by 115657 from March 1981
105 . ‘
106
107 11125 Washer 1
108
109 11140 Banjo Gearbox Output Shaft 1
110 11141 Discharge Elevator Belt Jockey
. Segment 1
11 11142 Main Web Shaft 1
112 11174 Gearbox Spacer RF (Page 20)
113 11175 Banjo Gearbox Drive Shaft 1
114 11176 Jockey Rolier 1
115 11177 Cross Web Drive Shaft 1
116
117 11253 Intermediate Drive Shaft 1
118 11265 Guard Belt 1
119 11263 Jockey Arm Spigot 1
120 11264 Jockey Arm Spigot 1
121 11267 Trash Extractor Web Shaft 1
122 11279 Gearbox RF {Page 28)
123 11280 Gearbox Mounting Stud 6
124 11282 Spring Tab 1
125 11283 Spring Tab 1
126 11298 Tension Bracket 1
127 11306 Input Drive Shaft 1 TRH Mk 2 only ) Replaced by 11558 and PS 326M
11307 Input Drive Shaft ) 1 Turbobeet only ) from March 1981
128 11308 Main Drive Sprockets 21T and 17T 1
129 11310 Guard Bolt RF (Page 30)
130 11311 Sprocket 21T 1
131 11323 Plastic Guard 1
132 11325 Ram Support Bracket 1
133 11330 Ram 1
134 11331 Ram Adjustment Arm 1
135
136 :
137 11334 Tension Link 1
138 11335 Hydraulic Hose 1
139 11336 Reducing Adaptor Male/Male 1
140 11337 Washer 1
141
142
143
144
145
146
147
148
Turbobeet Page 26 Issue 3,2/83




Drives and Controls (Cont.)

item . Qty
No Part No. Description per Remarks
' Assy

149
150 17076 Sprocket 29T x 0.75 in. 1
151 17165 Chain Tension Block 1
152
153 Jib Head Key 12
154 RBE Key 6
156
156 Plain Washer 556mm Dia

30mm Bore 1
157 Plain Washer 75mm Dia

30mm Bore 7
158
159
160 c37 Plastic Spacer 1
161
162
164 M6 x 35mm Hex Hd Bolt 1
165 M6 Spring Washer 1
166 M6 Nut 1
167
168
169
170 M8 x 60mm Hex Hd Bolt 3
171 M8 Spring Washer 4
172 M8 Nut 4
173
174
1756
176
177
178
179 M10 x 30mm Hex Hd Bolit 7
180 M10 x 40mm Hex Hd Boit 1
181 M10 x 456mm Hex Hd Bolt 12
182 M10 x 50mm Hex Hd Boit 8
183 M10 x 60mm Hex Hd Bolt 4
184 M10 x 65mm Hex Hd Bolt 3
185 M10 x 756mm Hex Hd Bolt 24
186 M10 x 30mm Hex Hd Bolit 3
187 M10 x 100mm Hex Hd Bolt 3
188
189 M10 Spring Washer 38
190 M10 Nut 61
191 M10 Plain Washer 22
192 M10 Plain Washer 73mm Dia 3
193
194
195
196 M12 x 40mm Hex Hd Bolit 12
197 M12 x 50mm Hex Hd Bolt 12
198 M12 x 100mm Hex-Hd Bolt 2
199 M12 Spring Washer 31
200 M12 Nut 23
201 M12 Plain Washer 6
202
203
204 M20 x 130mm Hex Hd Boit 1
205 M20 Locknut 1

Issue 3,2/83 Page 27 Turbobeet



Drives & Controls

Issue 4, 8/84

Page 24

Turbobeet



Drives and Controls (From serial No. TRH MK2 Y1544 - Turbob eet Y228)

ltem . Qty .
No | Part No. Description per Remarks
Assy
1 BMB2M Spring Tensioner 2
2 BM 184A Jockey Arm 3
3 BM 212M Spring Tensioner 2
L) BMZ 64M Discharge Elevator Top Shaft 1
5 C1i0 Spacer 4
6 Cc 5 Spacer 1
7 C 46 Spacer 1
8 C 60 Spacer 1
9 C 100 Spacer 1
10 GS 378 Split Pin 4
11 GS 409 Grease Nipple {Angled) 7
12 GS 412 Grease Nipple (Straight) 2
13
14 H121/B Spring 3
15 H 420 Exactor Coupling {Complete) 1
16 )
17 MFC 35 Bearing 1 ~Part No. was MFC 30 Prior to Serial No.
8 TRH MK2 Y1544 - Turbobeet Y228
19 | PH 408 Outlet Plastic Seal 1 ‘
20
21 PS 215 Jockey Roller 1
22 PS 264M Jockey Rolier Shoulder Bolt 1
23 PS 326M Collar, Locking 30mm Dia 7
24 PS 429/91 Chain 1
25 PS 450-2TM | Gearbox RF (Page 28)
26 PS 457 Spring 1
27 PS 488M Collar i
28 PS 599/103 | Chain 1
29 PS 666/114 | Chain 1
30 PS 766 Spring 1
39 PS871/76 Chain 1
32 P5871/80 Chain 1
33 PS 871/96 Chain 1
34 PS871/106 | Chain 1
35 PS B43 Circlip i
36 :
37 PT 50M Bearing Housing Dust Cap 1
. 38 PT 51M Ferodo Clutch Disc 2
39
40 R+ 80 Spring 1
41 RH 149 Spring 24
42 S$/72/16 Bearing 2
43 SF 40 Bearing 2
a4 SFT 30 Bearing 7
45 SLG 30 Bearing 4
46 SP 205 Plastic Sprocket 4
47 SP 523 Clutch Sprocket 2
48 SP 524M Clutch Centre Plate 1
49 ST41M Stop Collar 2
50
51 5 TBM 64AM | Discharge Elevator Top Drive
: Sprocket 1
62
53
54
55 TBMW 143 Spacer 2
56
57
58 | TEMW.2 | Sprockedq 9T (Split)i 25 (4= . 2
59 TBMW 172 Sprocket 19T 2
60 TBMW 178 Jockey Spindie 4
61
62 TBMW 206 | Sprocket 26T 1 |'
63 | TRH 48 Main Drive Bracket 1 Superseded from Serial No. TRH MK2 Y1544
64 TRH 120 Trash Elevator Spring Tension Tab 1 Turbobeet Y228
65 TRH 128 Discharge Elevator Drive Belt
Pulley Guard Bolt Spacer 1
66
7 11274 Discharge Elevator Jockey Arm 1
68 11273 Discharge Elevator Jockey Arm
Spigot 1
69 | TRH 1561M | Discharge Elevator Counter Shaft 1
70 TRH 157 Discharge Elevator Jockey Spring
Tensioner 1
71 TRH 210 Main Web Drive Spring Tension
Tab 1
72 TRH 415 Jockey Roller 1
73 11272 Jockey Roller Spindle 1
. Issue 4, 8/84 Page 25 Turbobeet



Drives and Controls (Cont.) (From serial No. TRH MK2 Y1544 - Turbobeet Y228)

ltem _ Oty
No | Pert No, Description per - Remarks
Assy
74 TRH 422 Drive Sprocket 4
75 TRH 440 Spacer 2
76
77 ucC 31 Double Ended Male Connector 1
78 VB 60 Vee Belt 2
79
80 VRT 23M Bearing Housing 1
81
82 6005RS Bearing 2
83 6306RS Bearing 2
84
85
86 11002 Clutch Piate -3
87 11003 Clutch Sprocket 3
88 11004 Clutch Centre 3
89 11005 Cilutch Bearing 6
80 11006 Ferodo Clutch Disc 6
91 11024 Main Efevator Web Sprocket RF (Page 16)
92 11027 Main Drive Gearbox Shaft 1
93 11035 Discharge Elevator Web Sprocket 2
94 11038 Bearing Housing Shaft 1
95 11044 Top Track Drive Shaft RF (Page 14)
96 11049 Gearbox Support Bracket RF {Page 16)
97 11051 Hilton Gearbox 1:1 i
98 11062 Sprocket 197 x 1 in. 1
99 11844 Hardy Spicer Gearbox Coupling ~Part No. was 11063 Prior to serial No.
Shaft 1 TRH MK2 Y1544 - Turbobeet Y228
100 | SPCL 526 Double Pulley 2
101 11065 Discharge Elevator Drive Sprocket ]
102 | 11066 Gearbox Breather RF See Back Page of Amendments
103 | 11069 Gearbox Breather Plug RF | See back page of Amendments
104 | 13019 PTO Coupling Drive Shaft 1 -Part No. was 11078 prior to March 1981
105 Part No. was 11557 prior to serial No.
108 TRH' MK2 Y1544 - Turbobeet Y228
107 11125 Washer 1
108
109 11140 Banjo Gearbox Output Shaft i}
110 11141 Discharge Elevator Belt Jockey
Segment 1
i1 11142 Main Web Shaft 1
112 11174 Gearbox Spacer RF (Page 20)
113 | 11175 Banjo Gearbox Drive Shaft 1
114 11176 Jockey Roller 1
115 11177 Cross Web Drive Shaft 1
116
117 11253 Intermediate Drive Shaft 1
118 11255 Guard Belt 1
119 11263 Jockey Arm Spigot 1
120 '11264 Jockey Arm Spigot i
121 11267 Trash Extractor Web Shaft 1 i
122 | 11822 Gearbox RF -Part No. was 11279 prior to serial No.
123 11280 Gearbox Mounting Stud 6 TRH MK2 Y1544 - Turbobeet Y228
124 11282 Spring Tab i (see back page of amendments)
125 11283 Spring Tab 1
126 | 11298 Tension Bracket 1 )
127 |.11828 % Input Drive Shaft 1 Part No. was 11558. ) Prior to serial No.
127A] SPCT 131 Stop Collar 1 Part No. was PS326M ) TRH MK2 Y1544
128 11826 Main Drive Sprockets 21T and 17T 1 Part No. was 11308 Turbobeet Y228
129 11310 Guard Bolt RF (Page 30)
130 11311 Sprocket 21T '
131 11323 Plastic Guard 1 -
132 1 11325 Ram Support Bracket 1 cooim sepim tos TUEES - S 2.’7213\ .
133 11330 Ram : 1 TEHMEL ~ LA i$34'@ .
134 11331 Ram Adjustment Arm 1 PN “Fes
el } fnen Noo v x'a
136 .
137 11334 Tension Link 1
138 11335 Hydraulic Hose 1
139 11336 Reducing Adaptor Male/Male 1
140 11337 Washer 1
141
142
143
144
145
146
147
148
Turbobeet Page 26 Issue 4, 8/84




Drives and Controls. {(Cont.) From Serial No. TRH MK2 Y1544 - Turbobeet Y228

ftem _ Qty _
No | Part No. Description per Remarks
Assy

149

150 17076 Sprocket 297 x 0.75 in. 1
151 17165 Chain Tension Block 1

152

163 Jib Head Key 12
154 RBE Key 6
156

156 Plain Washer 55mm Dis

30mm Bore 1
157 Plain Washer 76mm Dia
30mm Bore 7

158

159

160 C 37 Plastic Spacer 1
161

162

164 M6 x 35mm Hex Hd Bolt 1
165 M6 Spring Washer 1
166 M6 Nut 1
167

168

169

170 M8 x 50mm Hex Hd Bolt 3
171 M8 Spring Washer 4
172 M8 Nut 4
173

174

175

176

177

178

179 M10 x 30mm Hex Hd Bolt 7
180 M10 x 40mm Hex Hd Bolt 1
181 M10 x 45mm Hex Hd Bolt 12
182 M10 x 50mm Hex Hd Bolt 8
183 M10 x 60mm Hex Hd Bolt 4
184 #M10 x 65mm Hex Hd Bolt 3
i85 M10 x 75mm Hex Hd Bolt 24
186 M10 x SO0mm Hex Hd Bolt 3
187 M10 x 100mm Hex Hd Bolt 3
188

189 M10 Spring Washer 38
180 M10 Nut 61
191 M10 Plain Washer 22
192 M10 Plain Washer 73mm Dia 3
193

194

195

196 M12 x 40mm Hex Hd Bolt 12
197 | M12 x 50mm Hex Hd Bolt 12
198 ° M12 x 160mm Hex Hd Bolt 2
199 M12 Spring Washer 31
200 M12 Nut 23
201 M12 Plain Washer 6
202

203

204 M20 x 130mm Hex Hd Bolt 1
205 M20 Locknut 1
Issue 4, 8/84 Page 27 Turbobeet



LAV TN ]

v\\ziv@.‘uln

BNy

oo A

Gearbox - PS450-2TM and 11279

[xoa:een W1z2-0Sv Sdl

issue 1, 2/80

Page 28

Turbobeet



Gearboxes PS 450-2TM and 11279

Item _ Qty
No | Part No. Description per Remarks
Assy
1 PS 200/2M Gearbox Housing 1
2 PS 201/2M Gearbox Side Plate 2
3 PS 202 Tail Shaft End Plate 1
4 PS 233 Tail Shaft Oil Seal 1
5 PS 236 Bearing Circlip 1
6 PS 237 Spacer 1
7 PS 238/ Tail Shaft and Bevel Pinion 1 (PS 450-2TM only)
8 | Ps 2401 Locknut 1 {11279 only)
9 PS 242 Bevel Gear 1
10 | PS243/8M | Output Shaft PS 2443 /A 1
11 PS 245 Output Shalt Oil Seal 2
12 PS 469 Tail Shaft End Plate Gasket 1
13 PS 470/A Gearbox Side Plate Gasket 2
14 PS869 Drain/Filter Plug 1
15 1 9< 2aees/y | et watomT %
16
17 145 Output Shaft Bearing 2
18 330 Tail Shaft Bearing 1
19 330/C Tail Shaft Bearing with Circlip
Groove 1
20
21
22 11066 Gearbox Breather 1
23 11069 Gearbox Breather Plug 1
24 11277 Tail Shaft 1 (11279 only)
25 11278 Bevel Pinion 1 {11279 only)
26
27
28 Tail Shaft Circlip 1
29 Side Plate Shim AR
30 RBE Key 8 x 7 XZSm 1 {11279 only)
31 RBEKey .8:4¢372 w1, V30
32 ZEc ey 5/1"3':3/“:\%3%_ cel @ Vet % | /4{«&
33
34 M10 x 30mm Hex Hd Bolt 4
35 M10 Housing Stud 11
36 M10 Spring Washer 15
37 M10 Nut 11
Issue 1,2/80 Turbobeet

Page 29



|
Y,
)
/

46,47,48,49
8% 3052535455

lllll

11,44,48,49

o\ J

Turbobeet ' Page 30 Issue 1. 2/80



Guards

Item . Qty
No Part No. Description per Remarks
Assy
1 11047 Hydraulic Tank Rear Support
Bracket 1
2 11090 Top Track Canopy Hinge Tube 1
3 11091 Top Track Canopy 1
4 11147 Main Drive Guard 1
5 11149 Main Drive Guard Cover 1
6 11150 Main Web and Trash Extractor
Drive Guard Bottom 1
7 111561 Main Web and Trash Extractor
Drive Guard Top 1
8 111563 Main Web and Trash Extractor
Drive Guard Cover 1
9 11167 Main Web Drive Guard Flap
{Rubber) 1
10 111568 Main Web Drive Guard Flap Clamp
Strip 1
11 11159 Bearing Housing Cover Guard 1
12 11160 Discharge Elevator Drive ‘V' Belt
Guard 1
13 11161 Discharge Elevator Drive 'V’ Belt
Back Plate RF (Page 22)
14 11162 Discharge Elevator Top Guard
Front 1
15 11163 Discharge Elevator Top Guard
Rear 1
16 11168 Discharge Elevator Drive Chain
Guard Back Plate 1
17 11169 Discharge Elevator Drive Chain
Guard 1
18 11172 Gearbox Coupling Guard Tube
19 11268 Trash Extractor Web Shaft End
Guard 1
20 11296 Drive Guard 1
21 11310 Guard Bolt RF {Page 24)
22 11321 Top Track Drive Chain Guard 1
23 11322 Top Track Drive Chain Guard Cover 1
24 11332 Guard Tube 1
25 BM 196 Rubber Guard 2
26 GS 407 Jubilee Clip 2
27 RP 38 Top Track Canopy Hinge 3
28 RH 176 Coupling Guard 1
29 SPCL 154/M] Guard Bolt 1
30 TBM 24M Guard Bolt 1
31 TBMW 40M | Guard Bolt 2
32 TRH 203 Intermediate Drive Shaft Guard
- Tube ) 1 Turbobeet only
11343 Intermediate Drive Shaft Guard
Tube 1 TRH Mk. 2 only
33 PH 608M Guard Bolt 2
34 17006 Catch 4
35 TBMW 221 Guard 1
36
37 M6 x 12mm Hex Hd Bolt 8
38 M6 x 26mm Hex Hd Bolt 4
39 M6 Plain Washer 4
40 M6 Spring Washer 12
41 M6 Nut 12
42
43
44 M10 x 26mm Hex Hd Bolt 7
45 M10 x 30mm Hex Hd Bolt 2
46 M10 x 35mm Hex Hd Bolt 6
47 M10 Plain Washer 6
48 M10 Spring Washer 15
49 M10 Nut 16
50
51 .
52 M12 Plain Washer 11
53 M12 Spring Washer 18
54 M12 Nut 7
55 M12 Wingnut 1"
Issue 1,2/80 Page 31 Turbobeet



Guards From Seriél No. 134

Issue 2, 1/81

Page 30

Turbobeet



Guards from Serial No. W134

Item . Qty
No | Part No, Description per Remarks
Assy
1 11078 PTO Coupling Drive Shaft 1
2 111567 Main Web Drive Guard Flap
(Rubber) 1
3 11158 Main Web Drive Guard Flap Clamp
Strip 1
4 11159 Bearing Housing Cover Guard 1
5 11160 Discharge Elevator Drive 'V’ Belt
Guard 1
6 11161 Discharge Elevator Drive ‘V’ Belt
Back Plate Ref Page 22
7 11162 Discharge Elevator Top Guard Front 1
8 11163 Discharge Elevatcr Top Guard Rear 1
9 11168 Discharge Elevator Drive Chain_
Guard Back Plate 1
10 11169 Discharge Elevator Drive Chain
Guard 1
11§ 11172 Gearbox Coupling Guard Tube 1
12 11268 Trash Extractor Web Shaft End
Guard 1
13 11296 Drive Guard 1
14 11310 Guard Bolt Ref Page 24
15 11360 Trash Extractor Drive Chain Guard 1
16 11381 Cage Wheel Guard Cover LH 1
17 11382 Cage Wheel Guard Cover RH 1
18 114156 Plastic Guard Tube 1 Replaced by 115569 from March 1981
19 11417 Main Drive Guard 1
20 11418 Main Drive Guard Cover 1
21 11545 Cage Wheel Drive Chain Guard 1 TRH Mk. Il only, Turbobeet 116556
22 111562 Canopy Support 1
23
24 BM 196 Rubber Guard 2
25
26
27 GS 407 Jubilee Clip 2
28
29
30 RH 176 Coupling Guard 1
31
32 .
33 SPCL 154/M] Guard Bolt 1
34
35
36 TBM 24M Guard Bolt 1
37
38
39 TBMW 40M 1 Guard Bolt 2
40
41 .
42 TBMW 221 Guard 1
43
44
45 17006 Catch 4
46
a7

Issue 2, 1/81

Page 31

Turbobeet




Guards

Item . Qty
No | Part No. Description per Remarks
Assy

48 M6 x 12mm Hx Hd Bolt 4
49 M6 x 25mm Hex Hd Bolt 3
50 M6 Plain Washer 3
51 M6 Spring Washer 7
52 M6 Nut 7
63

54

655 M8 x 20mm Hex Hd Bolt 2
56 M8 x 26mm Hex Hd Bolt 8
57 M8 Spring Washer 10
58 M8 Nut 8
59

60

61 M10 x 256mm Hex Hd Bolt 3
62 M10 x 30mm Hx Hd Bolt 2
63 M10 Spring Washer 5
64 M10 Nut 5
65

66

67 M12 Plain Washer 9
68 M12 Spring Washer 16
69 M12 Nut 5
70 M12 Wing Nut 9
71

72

73

Issue 2, 1/81 Page 32 Turbobeet







Guards

0L'69'89°£9°L

ﬂ

Issue 3, 2/83

Page 30

Turbobeet



Guards

Item . Qty _
No | Part No. Description per Remarks
Assy
1 11078 PTO Coupling Drive Shaft 1
2 111567 Main Web Drive Guard Flap
(Rubber) 1
3 11158 Main Web Drive Guard Flap Clamp
Strip 1
4 11159 Bearing Housing Cover Guard 1
5 11160 Discharge Elevator Drive 'V’ Belt
Guard 1
6 11161 Discharge Elevator Drive 'V’ Belt
Back Plate Ref Page 22
7 11162 Discharge Elevator Top Guard Front 1
8 11163 Discharge Elevator Top Guard Rear 1
9 11774 Discharge Elevator Drive Chain_
Guard Back Plate 1
10 11775 Discharge Elevator Drive Chain
Guard 1
11 11172 Gearbox Coupling Guard Tube 1
12 11268 Trash Extractor Web Shaft End
Guard 1
i3 11296 Drive Guard 1
14 11310 Guard Bolt Ref Page 24
15 11360 Trash Extractor Drive Chain Guard 1
16 11381 Cage Wheel Guard Cover LH 1
17 11382 Cage Wheel Guard Cover RH 1
18 11415 Plastic Guard Tube 1 Replaced by 11559 from March 1981
19 11417 Main Drive Guard 1
20 11418 Main Drive Guard Cover 1 .
21 11545 Cage Wheal Drive Chain Guard 1 TRH Mk, Il only, Turbobeet 11556
22 111562 Canopy Support 1
23 1909 Guard Bolt 1
24 BM 196 Rubber Guard 2
25
26
27 GS 407 Jubilee Clip 2
28
29
30 Rl 176 Coupling Guard 1
31
32
33
34
35
36 TBM 24M Guard Bolt - 3
37
38
39
40
‘41
42 TBMW 221 Guard 1
43
44 ,
45 17006 Catch 4
46 11438 LH Knuckle Guard 1
47 11439 RH Knuckle Guard i

Issue 3 2/83

Page 31

Turbobeet



Guards

Item _ Qty

No | Part No. Description per Remarks
Assy

48 M6 x 12mm Hx Hd Bolt 4
49 M6 x 256mm Hex Hd Bolt 3
50 M6 Plain Washer 3
51 M6 Spring Washer 7
52 M6 Nut 7
53
54
55 M8 x 20mm Hex Hd Bolt 2
56 M8 x 25mm Hex Hd Bolt 8
57 M8 Spring Washer 10
58 M8 Nut 8
59
60
61 M10 x 26mm Hex Hd Bolt 3
62 M10 x 40mm Hx Hd Bolt - 2
63 M10 Spring Washer 5
64 M10 Nut 5
65
66
67 M12 Plain Washer 12
68 M12 Spring Washer 19
69 M12 Nut 5
70 M12 Wing Nut 10
7 M12 x 30mm Hex Hd Setscrew 2
72
73
74 11445 Guard Tube 1

Issue 3,2/83 Page 32 Turbobeet







Guards

. From Serial No. TRH MK2 Y1544 - Turbobeet Y228

0.°69'89° /92

¥9°€9°29

<19
E\\W«& Aﬂ/&

oe

8l

px4

ve

Issue 4. 8/84

Page 30

Turbobeet



Guards (Fr..m serial No. TRH MK2 Y1544 - Turbobeet Y228)

Issue 4, 8/84

ltem . Qty
No | Part No. Description per Remarks
Assy
1 13019 PTO Coupling Drive Shaft 1 Part No. was 11078 Prior to March 1981
Part No. was 11557 Prior to serial No.
TRH MK2 Y1544 - Turbobeet Y228
2 11167 Main Web Drive Guard Flap (Rubber) 1
3 11158 Main Web Drive Guard Flap Clamp Strip] 1
4
5 11160 Discharge Elevator Drive'V’ Belt Guard 1
6 11161 Discharge Elevator Drive 'V’ Belt
Back Plate Ref Page 22
7 11162 Discharge Elevator Top Guard Front 1
8 11163 Discharge Elevator Top Guard Rear 1
9 11774 Discharge Elevator Drive Chain
Guard Back Plate 1
10 11775 Discharge Elevator Drive Chain
Guard 1
1 11844/5 |Gearbox Coupling Guard Tube 1 Part No. was 11172 Prior to serial No.
TRH MK2 Y1544 - Turbobeet Y228
12 11268 Trash Extractor Web Shaft End Guard 1
13 11296 Drive Guard 1
14 11310 Guard Bolt Ref Page 24
156 11380 Trash Extractor Drive Chain Guard 1
16 11381 Cage Wheel Guard Cover LH 1
17 11382 Cage Wheel Guard Cover RH 1
18 |, 114156 Plastic Guard Tube 1 Replaced by 11559 from March 1981
19 11417 Main Drive Guard 1
20 11418 Main Drive Guard Cover 1
21 11545 Cage Wheel Drive Chain Guard 1 TRH MK2 Only Turbobeet 11556
22 111562 Canopy Support 1
23 19091 Guard Bolt 1
24 BM 196 {Rubber Guard 3
25 11852 Knuckle Guard 2
26
27 GS 407 Jubilee Clip 3
28
29
30 11834 Coupling Guard 1 Part No. was RH 176 Prior to serial No.
) . - ) TRH MK2 Y1544 - Turbobeet Y228
31 Hee2 |SHAFT enbd GUALD {
32
33 PH 337 Shaft Guard 1
34 .
35
36. TBM 24M |[Guard Bolt 3
37
38
39
40
41
42 TBMW 221]Guard 1
43 TBMW 4664 Bracket 1
44
45 17006 Catch 4
46
47
Page 31 Turbobeet




Guards (From Serial No. TRH MK2 Y1544 - Turbobeet Y228)_

Item . Oty
No | Part No. Description per Remarks
Assy
48 M6 x 12mm Hx Hd Bolt 4
49 M6 x 25mm Hex Hd Bolt 3
50 M6 Plain Washer 3
51 M6 Spring Washer 7
62 M6 Nut 7
53
54
55 M8 x 20mm Hex Hd Bolt 2
56 M8 x 25mm Hex Hd Bolt 8
67 M8 Spring Washer 10
68 MB Nut 8
59
60 )
61 M10 x 25mm Hex Hd Bolt 3
62 V.10 x 40mm Hx Hd Bolt 2
63 M10 Spring Washer 5
64 M10 Nut 5
65
66
67 M12 Plain Washer 12
68 M12 Spring Washer 19
69 M12 Nut 5
70 M12 Wing Nut 10
71 M12 x 30mm Hex Hd Setscrew 2
72
73
74 11445 Guard Tube 1
Issue 4, 8/84 Page 32 Turbobeet







Optional Extra’s From serial N0 W134.

REAR BEET GRILLE CLEANER WEB PRESSURE PLATES

&) 6
10
= 18

N F
[t N 1
@ 2
& 19

SHAFT MONITOR KIT

4 6 1 8 23 31 18 27 19 16

Turbobeet Page 33 Issue 1,1/81




Optional Extras from Serial No. W134

Item ) Oty
No Part No. Description per Remarks
Assy
REAR BEET GRILLE
1 11475 Beet Griile ]
2 11507 Strengthening Plate i
CLEANER WEB PRESSURE
PLATES
1 11476 Pressure Plate 2
2 11476/1 Pressure Plate 2
3
4
6
6 H 210 Collar 2
7
8
]
10 PS 165 Spring 2
11
12
13
14 M10 x 20mm Hex Hd Setscrew 2
15
16
7
i8 M12 x 35mm Hex Hd Bolt 4
i@ M12 Locknut 4
| Issue 1, 1/81 Turbobeet

Page 34



Shaft Monitor Kit Optional Extras Continued

Item ) Qty
No | Part No. Description per Remarks
Assy
1 11349 Monitor Box 1
2 11360 Censor Unit 2
3 11366 Monitor Box Transfer 1
4 11367 7-pin Plug 1
5 11368 Junction Box 1
6 11369 7-core Cable
7 11370 2-core Cable
8 11371 Single Core Cable
g 11391 Auto Bullet Crimp Connector
Male 4mm 4
10 11392 Auto Bullet Crimp Connector
Female 4mm 4
11 11393 Crimp Connector Ring 6mm 1
12 11396 Cable Clip
13 11397 Cable Clip
14 11460 Rubber Grommet 2
15 11560 Guard Plate 2
16 11661 Plate Guard Cover 2
17 115681 Censor Support Bracket 2
18 11683 Nylon Reaction Collar 2
19 11584 Magnet 4
20
21
22
23 PS 326M Stop Collar 2
24
25
26
27 Self Tapping Screw 4
28
29
30
31 M10 x 10mm Hex Soc Hd Setscrew 2
32
33
34
35
36
37
38
39
40
41 -
42

Issue 1, 1/81

Page 35

Turbobeet







. @Gearbox

(From Serial No. TRH MK2 Y1544 -

Turbobeet Y 228)

cc8Ll 6N Hed

1,8/84

Issue

Page 36 o

Turbobeet



Gearbox From Serial No. T

RH MK2 Y1544 - Turbobeet Y228)

Oty
l::;n Part No. Description Ap:.ry Remarks
1 PS200/2M '} Gearbox Housing 1
2 | PS201/2M | Gearbox Side Plates 2
3 11824 Tail Shaft End Plate 1
4 14836 ¢ 1720} Tail Shaft Oil Seal 1
5 Circlip 1 {(Part of item 20)
6 11825 Spacer 1
7
8 PS240/1 Lock Nut 1
9 PS242 Bevel Gear 1
10 § PS243M Tubular Qutput Shaft 1
1 PS245 Output Oil Seal 2
12
13
14 | PS269A End Plate Gasket 1
15 | PS470A Side Plate Gasket 2
16 | PS869 Drain/Filer Plug 1
17¢
18 145 Output Shaft Bearing 2
19 | 6207 Tail Shaft Bearing 1
.20 ] 6207NR Tail Shaft Bearing 1 (Complete with Circlip)
21 “
22
23 11066 Gearbox Breather 1
24 11069 Gearbox Breather Plug .- 1
25 11823 Input Shaft 1
26 11278 Bevel Pinion 1
27
28 Tail Shaft Circlip 1
29 Side Plate Shim . AR .
30 RBE Key Y4 x Vi x 1%" LG 1 . oy b
31 RBE Key 8mmxZmmx32mm ey 1 |5/ '« (¥4 o, e
32 ‘ :
33 M10 x 30 Hex Hd Bolt
34 M10 x 50 Stud 1
.35 M10 Spring Washer 15
36 M10 Nut 11
| .
Turbobeet Page 37 Issue 1, 8/84



Standen

SCALPERS & FEELER WHEEL TOPPING UNIT
‘A’ FRAME & DISCS

Parts Catalogue &
Instruction Manual

- Standen Engineering Limited
Hereward Works
Station Road, Ely CB7 4BP
Cambridgeshire, England

| Telephone: Ely 61111
Cables: Hereward, Ely
Telex: 81486







Contents

SECTION 1:- INSTRUCTION MANUAL

Introduction ....... .o e 1.1
Safety Precautions .............coiiiiiiini ., 1.2
Installation....... ... i i e 1.5
Tractor Wheel Setting ..............ooiiiiiiiiinn.... 1.5
Fitting Turbo Topperto Tractor ............cccvvvivvnn... 1.5
Turbo Topper. ..cv i i e e e e 1.5
Turbo Topper Drives ................................. 1.6
Turbo Topper Lubrication..............cccoiiiinnvnn.... 1.7
Turbo Topper Depth Wheel Lubrication................... 1.7
Scalpér Topper Unit ...t 1.8
Feeler Wheel Topping Unit ............cooiviivnnn.... 1.9
‘A"Frame and DisC's. .......iiiiiii it i e 1.11

SECTION 2:- EXPLODED PARTS ILLUSTRATIONS

Turbo Topper. ... e e e e e 2.1
Hydraulic Drive & Lubricatiqn System.................... 2.3
Scalper Topping Unit ........ . it 2.5
Feeler Wheel Topping Unit ..............civiiiinin.... 2.7
‘A"Frame & DisC's ... e 2.9
Turbobeet Hydraulics .......... ... it 2.1
Quick Hitch ... o e 2.13

The Copyright of this ~ 'Manual is the property of Standen
Engineering Ltd. Hereward Works, Station Road, Ely, Cambs.
CB7 4BP. This Manual is issued on the condition that it must
not be used, copied or exhibited without their written
permission. -







SECTION 1

INSTRUCTION MANUAL







Introduction

This manual provides the information for the adjust-
ments and maintenance to help you to obtain the best
results from your new Standen Turbo-Topper. Before
putting the machine to work, read the manual through
carefully to get a full understanding of what the machine
should do and how to achieve it.

The instructions describe the operation of the various
components, then the different settings supplied to
those components enabling maximum efficiency to be
obtained from the machine, adjustments may have to be
made singly orin combination according to crop and soil
conditions, allow the machine to settle to a new setting
before making more adjustments.

Any reference made to right hand or left hand applies to
the machine viewed from the back,

The serial number is stamped on the front left hand
side of the top plate. Always quote the serial number
when ordering spare parts.

Record below details of your machine in the space
provided.

Date Purchased ........... ... .. ... ... . ..
Date Started Work ............................
Serial Number ........ ... ..
Agents Name ............ e
Agents Address ... . i e e

Agents Tel. NO. ..ot

1.1




MEVER

Cperate the maching with any of the safety
guards removed, remember they are fitted
for two reasons - to keenp dirt out, and
more important to protect you and others
from the various working parts. So, make
sure they are always kept in good condition
and they ars fitted correctly when the
machine is in work,

NEVER

Attempt to adjust or clean any part of the
machine with the tractor power take-off in
motion and always stop the tractor engine,

NEVER

Fit drive chains or drive belts while the drive
sprockets or drive pulleys are in motion.

\
-\

S

"Fww

NEVER

Work under the machine when it is in 2
raised position on the tractor hydraulic hift
linkage.

NEVER

_ggf

Set the machinery in motion befo
ensuring that every one in the vicinity is
aware of your intention.




NEVER Operate the machine in a state of
disrepair.

. NEVER Allow any one especially children to ride on
the machine.

NEVER Allow children to be in the vicinity where
machines are working.

NEVER Stand near the discharge end of the topper
while machine is running.

The above list of precautions is not exhaustive. All machinery is potentially dangerous and great care must be exercised
by the operator{s) at all times.

Standen Engineering Limited will not accept liability for damage or infury caused by their nmdmc‘ig except when such
liability is specifically imposed by English Statute,







INSTALLATION

The Standen Turbo-Beet is designed to remove the leaf
from the beet by the use of rotating cutters prlor to the
beet being topped by the scalpers.

Three rotary cutters are used and the loose leaf is thrown
from one cutter to the other and finally out to the side.
The surplus sugar beet crown is then removed by the
scalpers, leaving a clean path of topped sugar beet for
the lifter loader.

The tractor power required is a minimum of 75 HP with
540 revs from the P.T.O., three point linkage and a
double spool valve.: '

Check that the nuts and bolts and keys are tight, also the
grub screws in the bearings, especially when starting off
a new machine and during the first day or two of work.

Do not reverse the machine or turn at the end of a row
unless the machine is.in a raised position.

Pay particular attention to the safety precautions,
symbolized in the setting instructions,

TRACTOR WHEEL SETTING

Both front and rear tractor wheels must be set to straddle
the rows of beet. For example, if the crop is growing at
20" (60.80 cms) the distance measured between the
tractor tyre centres must be 60" (152.40 cms), this will
then ensure that the wheels run in centre line between
the rows of beet. The instructions for adjusting tractor
wheels are given in the .tractor manufacturer's
handbook.

SAF ETY FIRST

When carrying out wheel adjustments

take care to place the jack on firm ground

under a solid part of the tractor. Before

removing the wheel place stout support

under the tractor frame in case the jack
. should become dislodged.

FITTING

The Turbo-Topper is mounted to the front of the

tractor supported by mounting brackets fitted to the
tractor. It is fully floating on pivoting linkage, and
raised and lowered by a hydraulic ram (Item 3 fig 1),
the ram being fed and operated by hydraulic hose
from the tractor external control lever.

There are various types of tractor mounting brackets
available to suit individual tractors and they should
be fitted by bolting to the existing holes in the tractor
chassis with the bolts provided in the kit.

/2

LIFT BAR /

N Unhitched.

D‘

e
9,

6

Figl

_ With the tractor mounting brackets and the mounting

frame assembly (ltem 1 fig.1} in position on the
tractor and with the hydraulic ram (ltem 3 fig.1)

' connected to the tractor external’ hydrauhcs the

quick hitch system can-be used.

TO PICK UP THE TOPPER

1. Lift the ram stop (Item 2 flg 1)clear of the hydraulic
ram (Item 3 fig.1). =

~ 2. Drive the tractor forward and locate the hooks on

the lift arms (Item 5 fig. 1) around the lift bar on the
topper. Ensure thatthe liftbaris fully located in the
hooks before any attempt is made to lift the topper.

3. Lift the topper by actuating the hydrautic ram (Item
3 fig.1). Ensure that the latch (ltem 4 fig.1) hds
positioned itself over the topper liftbar as shown in
fig 1. '

4. Fit the stabilizer links (Item 6 f|g 1) between the
mounting frame (ltem 1 fig.1) and the topper. Then
the topper is in work the front should be lower than
the rear, to acheive this turn the stabilizer
clockwise or anti-clockwise.

5. Couple the hydraulic motorto the hydraulic system
of the harvester via the diverter valve (for
adjustments on the diverter valve see Drives).

6. If the topper is fitted with a Sceptre the automatic
lubrication will have to be coupled to the harvester
lubrication system.

TO UNHITCH THE TOPPER

1. Disconnect the hydraulic motor from the diverter
valve,

2. Remove the stabilizer links (ltem 6 fig.1).
. Position the latch (ltem 4 fig.1) as shown in fig. 1.

4. Lower the topper to the ground, when the topper
has touched the ground continue to lower the lift
arms (Item 5 fig.1) and slowly reverse the tractor
until the topper is free of the lift arms.

w

TURBO-TOPPER

The Turbo-Topper is a unit designed to cut the leaf from
the beet by means of the rotating cutters (Item 1 fig 2)
prior to the beet being topped by the scalpers.

The tops are transferred from one rotor to the other and

-then out of the side by means of the rotating speed of the

rotors (ltem 1. fig 2). The suction of the spiral fins welded
round the rotors (Item 1 fig 2) lifts any loose leaf and
trash, leaving a clean path for the lifter, note, that a fourth
rotor (Item 20 fig 2) is fitted to the unit, it's purpose is to
throw the beet tops clear of the tractor wheel.

- 28 ©7 15

/
MY

Fig 2




The cutting width of each indiVidual rotor (item 1 fig 2) is
17 inches (43 cms), the overall cutting width of all three
rotors is 54 inches (137.16 cms).

Row widths of from 18 inches {48 cms) to 21 inches (56
cms) can be obtained.

The amount of tops removed from the beet by the
rotors is determined by the size of the crown thatcan
be removed by the scalpers. As a guide to the amount
of top to remove, prior to scalping set the depth of cut
of the rotors knives (ltem 5 fig.2) to just top the
highest beet (fig.4). The depth of cut is determined by
the depth wheel (ltem 47 fig.3) fitted at the front of
the unit. To adjust the depth wheel (item 47 fig.3)
loosen the two retaining screws in the depth wheel
stop clamps {Item 85 fig.3) and lift or lower the wheel
according to the amount of topping required. Stop
brackets (tem 2 fig.1)fitted to the hydraulic ram (ltem
3 fig.1), its purpose is to reduce the amount of float
should the depth wheel (item 47 fig.3) sink into the
ground when travelling over undulating ground or
soft soil patches.

To adjust the stop bracket {Item 2 fig.1), the position
of the stop plate (Item 7 fig.1) must be altered in
relationship to the hydraulic ram (Item 3 fig.1). The
size of the gap between the stop plate (item 7 fig.1)
and the hydraulic ram determines the depth at which
the topper is allowed to drop.

High Beet

Fig 4

Fig 3

Steel knives (ltem 5 fig 2) are fitted to the rotors (item
1 fig 2) and can be removed or replaced by removing
the retaining patch bolts (Item 43 Fig 2). When fitting
or removing patch hoits care should be taken not to
overheat the nylon locking material fitted to the bolt.
Always replace the bolts with new after they have
been removed or fitted twice. Never set the topper so
that the knives (Item 5 Fig 2) touch the soil as damage
to the knives (Item 5 Fig 2) will ensure.

The sugar beet tops discharge end of the topper is

fitted with a-hinged tops deflector flap (item 15 Fig 2)

which can be adjusted to a high or low position,

according to the amount of beet tops, to form a

windrow or to spread the tops, adjustment is made by

{:engthening or shortening the supportchain (item 67
ig 2).

16

DRIVES

The rotors (Item 1-20 fig 2) are driven by an hydraulic
motor (Item 43 fig 3)being fedfroma 12 G.P.M. pump
mounted on the front of the harvester and driven
from the harvester PTO shaft via the 3 to 1 gear box.
The oil to the hydraulic pump is supplied from an oil
tank mounted on the harvester. The tank should be
filled with HI 32 Nutro Hydraulic Oil or equivalent and
should always be kept full specially when storing the
machine for long periods of time.
O (b o

The replacement filter situated at the top of the tank
should be renewed at the completion of the first 100
hours of work and then at every 500 hours.

Situated at the left hand corner of the tractor
mounting bracket is a diverter valve (Item 1 Fig 5)
designed to cut off the flow of oil to the rotors (Items 1
Fig 2) when the machine is in the raised position, so
stopping the rotors (ltem 1 Fig 2) from turning.

The diverter valve (Item 1 Fig 5) must be fitted or
adjusted with the Topper in the raised position and
the valve must be closed. Adjusting slots are provided
in the diverter valve support bracket (Item 2 Fig 5).

To adjust loosen the cap screws (ltem 3 Fig 5)
securing the valve and slide the valve until the spool
(Item 4 Fig 5) touches centrally on the lift arm (Item 5
Fig 5). If additional adjustment is required to the
diverter valve a spacer block supplied with the
machine should be fitted.

At the top of the diverter valve (Item 1 Fig 5) is a return
spring fitted to push down on the top of the spool
(Item 4 Fig 5) when the machine is lowered.

The spring is encased for cleanliness and does not
require adjusting.

The pressure relief valve is situated at the rear of the
diverter valve (Item 1 Fig 5) is fitted to protect the
hydraulic system should any blocking occur and is
preset at a pressure of 2000 P.S.1.




Fig 8

Adjustment Slots

The aluminium check valve (item 59 Fig 3) enables
the rotors (ltem 1 Fig 2) to slow down when the oil
supply is shut off. The motor (Item 43 Fig 3) must be
always connected to the oil supply via'the check valve
(Hem 59 Fig 3). Failure to do so will cause severe
damage to the motor.

From the hydraulic motor (ltem 43 fig.3) the dfi,ve is

! by toothed belts to the individual pulleys which in
turn drive the topper rotors (Item 1). To remove the
drive guard, remove the securing bolts and slide the
guard out of the RH side of the topper. These drives
are situated beneath the guards.

To adjust the tension of the drive belts, turn the belt
tensioner adjuster screw (ltem 1 fig.7) clockwise or
anti-clockwise until the correct tension is acheived.
The correct adjustment should allow 5mm to 7mm of
movement of the belts at a point midway between the
drive pulleys. After all the necessary adjustments
have been made it is essential that the guards are
securely replaced to avoid loose tops and trash
blocking the pulley teeth and causing damage to the
belts. Never allow the belts to run slack as this will
-result in severe damage and their subsequent failure.

Fig7

AUTOMATIC LUBRICATION
(FOR TURBOBEET)

Automatic lubrication if fitted to feed 4 bearmgs fed
by the lubrication pump (ltem 1 fig.8). A reaction
wheel (ltem 2 fig.8) is fitted eccentric to the operating
arm (ltem 3 fig.8) giving a pressure of 200lbs P.S.I.
The stroke of the operating arm (Item 3 fig.8) can be
adjusted by loosening the clamp of the operating arm
(item 3 fig.8) and turning the slotted spindie (ltem 4
fig.8) with a screwdriver. If more lubrication is
required turn the slotted spindle (item 4 fig.8)
towards the + position stamped on the pump top plate
(ltem 5 fig.8) and whilst holding this position with a
screwdriver tighten the clamp bolt on the operating
arm (ltem 3 fig.8). When carrying out this operation
ensure that the reaction wheel {ltem 2 fig.8) is at its’
furthest stroke.

PRIMING THE SYSTEM

The system is self priming with the feed pipe (ltem 6
fig.8) being fitted from the top of the pump (ltem 1
fig.8) to the bottom of the oil reservoir (Item 7 fig.8)
and through to the top of the oil inside the reservoir
(tem 7 fig.8). When filling the system with oil for the
first time or in case the system has been allowed to
become empty, the system must be primed, to prime
the system, operate the operating arm (ltem 3 fig.8)
manually until the oil is discharged from the bearing
feeds. Top up the oil reservoir with oil as required.
The oil reservoir is made of see-through plastic and
should be filled with SAE 90 gear oil.

AUTOMATIC LUBRICATION
(FOR SCEPTRE)

Automatic fubrication if fitted to feed 4 bearings by
the lubrication pump which is located on the

harvester. For adjustment and operation see the
Sceptre Instruction Manual.

Fig8

DEPTH WHEEL LUBRICATION

Two grease points are fitted to lubricate the depth
wheel leg and the wheel axle shaft and should be

greased with general purpose grease at least once
every day.

1.7




'SCALPERS

The scalper unit is fitted to the rear of the tractor
between the tractor and the lifter-loader, it is
designed to crown the beet and remove the surplus
leaf stubble left remaining on the beet by the Turbo-
Topper. The unit is attached to the tractor by fitting
the ‘A’-Frame (ltem 3 Fig 9} to the tractor three points
lift linkage, to the "A’-Frame (ltem 3 Fig 9) isfitted the
scalper support bar (ltem 1 Fig 9) and the drawbar
(Item 3b Fig 9) supplied for towing the lifter-loader.
Before attempting to set up the scalpers drive the
machine a short distance down the rows of beet to
obtain the required depth of the lifting wheels of the
harvester which will in turn determine the pitch of
the scalpers (Items 12-13 Fig 9). The amount of beet
crown removed by the knife (ltems 21-22 Fig 9) if
determined by adjusting the comb (ltems 18-19 Fig 9)
above the knife (ltems 21-22 Fig 9), increasing the
distance between the two will remove more beet
crown and decreasing the distance will remove less
“beet crown.

A very important part of the scalping mechanism is
the tension of the springs (item 11-30 Fig 9) fitted to
the tension rods (ltem 27 Fig 9) designed to give a
downward pressure to the knife (Iltem 21-22 Fig 9).
Enough pressure should be given to return the
scalper arm (Items 12-23 Fig 9)and knife {ltem 21-22
Fig 9) to successfully top a low beet after topping a
high beet, (Fig 9)at the same time, too much pressure
will force the knife {Item 21-22 Fig 9) to dig into the
highest beet causing too much beet crown to be
removed or the beet to be pushed over.

1.8

To adjust the spring (Items 11-30 Fig 9) either tighten
up or loosen the nut (Iltem 28 Fig 9) until the right
amount of pressure is aquired.

Each scalper arm (ltem 12-13 fig.9) is independently
pivoted on the scalper support bar (Item 1 fig.9) and
by sliding the scalper arm (ltem 12-13 fig.9)along the
scalper support bar (Item 1 fig.9) adjustments can be
obtained to suit row widths of between 18 inches
(48cm) to 21 inches (563 cm). To adjust for row widths,
loosen the collars fitted to each side of the scalper
arm (tems 12-13 fig.9) and the nuts and bolts in the
spring clamplate (tem 8-9 fig.9), remove the two
outside units to the required row setting ensuring
that the knife (ltems 21-22 fig.9) is crowning the beet
as close to the scalper arm (items 12-13 fig.9) as
possible so that the scalper arm (ltems 12-13 fig.9)
just misses the side of the widest beet. Height
adjustment is also provided for the scalper arms
depending on the working depth of the harvester.

To adjust the height loosen the nuts and bolts (Items
4-5 Fig 10) and move the mounting plates up or down
according to the height required. If more adjustment
is required remove the nuts and bolts (ltems 4-5 Fig
10) from the upper holes in the mounting plates and
place them in the lower set of holes and re-assemble
in the slots in the ‘A’ frame (Iltem 3 Fig 9) and tighten
when the height is correctly set.




FEELER WHEEL TOPPING UNIT

The purpose of the Topping Unit is to crown the beet
cleanly and squarely by the use of a Feeler Wheel
which runs on top of the beet holding it steady while
the knife crowns it. The Feeler Wheels (item 1 Fig 11)
should be well onto the beet when the knives start to
cut. Allowance is provided to adjust the depth of the
knives (Item 2 Fig 11} by loosening the two locking
nuts (ltem 3 Fig 11) on the adjusting bolts (ltem 4 Fig
11) and turning the bolts (ltem 4 Fig 11) to the stop
plates welded to the knife arm (Item 5 Fig 11). This
adjustment allows the topping knives (Item 2 Fig 11)
to be moved towards or away from the feeler wheels
(Item 1 Fig 11) which are then held firmly in position
by their tension spring (ltem 6 Fig 11). The tension of
the spring (ltem 6 Fig 11)is determined by the spring
tensioner (Item 7 Fig 11} and the tensioner adjusting
nuts (Items 8-9 Fig 11). Tension should be applied to
the spring (item 6 Fig 11) sufficient to bring the knife
(item 2 Fig 11)firmly back into position after releasing
an obstruction such as a stone. The horizontal setting
of the knife (Item 2 Fig 11) is obtained by loosening
the two set screws (ltem 10 Fig 11} in the two stop
collars (ltem 11 Fig 11)and sliding the knife arm (item
5 Fig 11) through the knife arm bracket. Always set
the knives to top the beet as close to the knife arm
(Item 5 Fig 11) as possible as this is the most rigid.
part of the knife whereas the end is springy and not
constant in pressure.

The forward and backward position of the knives is
adjusted by loosening the two set screws (ltem 12 Fig
11) in the knife arm bracket {ltem 13 Fig 11) and
sliding the knife arm bracket {ltem 13 Fig 11} in the
adjusting slots provided in the topping unit frame
(ltem 14 Fig 11). As a guide to the most suitable
position of the knife (Iltem 2 Fig 11} in relation to the
feeler wheels (ltem 1 Fig 3) position the rear set
screw (ltem 156 Fig 11) holding the knife (Item 2 fig 11)
to the knife arm (Item 5 Fig 11) approximately in line
with the centre of the feeler wheel shafts (item 16 Fig
11). The knives should be forward for small beet and
backward for large beet.

‘Downward pressure can be applied to the feeler
wheel (Iltem 1 Fig 11) by adjusting the tension of the
topping unit spring (item 27 Fig 11). To adjust the
tension loosen the lower locking nut {Item 28 Fig 11)
on the spring tensioner (Item 29 Fig 11)and adjust by
turning the upper locking nut (Item 30 Fig 11) until
the required tension is obtained. This adjustment will
vary according to the number of high or low beet in
the crop and to the firmness or looseness of the soil.
The adjustments for the pitch of the topping units is
provided at each end of the mounting frame (Item 17
Fig 11) and is determined according to the working
depth of the harvester. To adjust loosen the nuts on
the setscrews (ltem 18 Fig 11} in the mounting frame
(Item 17 Fig 11)and raise or lower using the adjusting
slots in the A frame (item 19 Fig 11) to the required
position. If more adjustment is required remove the
setscrews (ltem 18 Fig 11)from the upper holes inthe
mounting frame (ltem 17 Fig 11) and place them in
the lower set of holes and reassemble in the slots of
the ‘A’ frame (item 19 Fig 11) and tighten up when
the height is correctly set.

Downward pressure on the land wheel (Item 1 Fig 12)
is applied by three springs (item 2 Fig 12). To adjust
the pressure loosen the nearest lock nut (ltem 3 Fig
12)to the spring (ltem 2 Fig 12) and adjust by turning
the other lock nut (item 4 Fig 12).

Adjustment for various row widths is carried out by
moving the outside units and leaving the centre unit
in its original position. To adjust, loosen the grub
screws in the pivot boss {Item 24 Fig 11). Remove the
gib head key from the drive sprocket {ltem 25 Fig 11).
The topping units can be moved along the shaft (Item
23 Fig 11) to.the required position.

Note: The row width measurement should be made
from the centre of the centre feeler wheel to the
centre of the outside feeler wheel not along the shaft
(tem 23 Fig 11). When the correct row width has
been obtained tighten the grub screws (item 24 Fig
11) and align the drive sprocket {ltem 25 Fig 11) with
the drive sprocket (Item 26 Fig 11) fitted to the end of
the feeler wheel shaft(ltem 16 Fig 11).Always ensure
that the topping knife (ltem 2 Fig 11) is kept
reasonably sharp.

It is important that the topping unit drive chains are
tensioned correctly or bad topping will occur. All
chains are tensioned by a nylon block. To adjust the
feeler wheel drive chain {ltem 20 Fig 11) loosen the
nut on the setscrew {ltem 21 Fig 11}and pullthe block
(Item 22 Fig 11) upwards until the tension of the
chain is correct and then tighten up the nut. To
tension the topping unit main drive chain (item 8 Fig
12) loosen the nut on the setscrew (ltem 9 Fig 12}and
push the block down on to the chain until the correct
tension is gained and secure block.

1.9




FEELER WHEEL




DISC COULTERS

The purpose of the disc coulters fitted in front of the
topping unit is to cut sugar beet leaves and trash to
prevent them from building up and clogging on the
knives (ltem 2 Fig 11), also to cuta 1, in(38mmjdeep
furrow for the knife arms. This furrow enables the
knife arm to drop down when topping beet at ground
level. adjustment can be made to the depth of the disc
by loosening the nut and bolt (item 1 Fig 13} in the
stalk bracket (item 2 Fig 13) and sliding the disc
coulter stalk (Item 3 Fig 13) up or down depending on
the depth required. To alter the disc coutler for
different row centres, first loosen the setscrew (ltem
4 Fig 13)in the collars (item 5 Fig 13)either side of the
stalk bracket (ltem 2 Fig 13) and move the bracket
along the support bar (ltem 6 Fig 13) until the
required position is obtained, making sure the disc
will pass the widest beet without cutting it, then slide
the collars {ltem 5 Fig 13) up to the bracket{ltem 2 Fig
13) and tighten the setscrews. To adjust the height of
the disc coulter support bar (item 6 Fig 13) in
relationship to the ‘A’ frame (Item 7 Fig 13) loosen the
nuts and bolts (Item 8 Fig 13} and move the disc
coulter support brackets (ltem 9 Fig 13) up or down
“the slots in the ‘A’ frame (ltem 7 Fig 13) untilthe bar is
correctly positioned then secure with nuts and bolts.
Once these adjustments have been made, attention
must be paid to the tension barrel assembly (item 10
Fig 13). The barrel shouldbe in line with the disc stalk
(Item 3 Fig 13)to ensure that the spring tensioner will
work correctly. To adjust the tension barrel {ltem 10
Fig 13) to come parallel with the ground move the the
tension bracket (ltem 11 Fig 13) up or down the disc
coulter stalk (item 3 Fig 13), securing with the nutand
setscrew (Item 12 Fig 13). To adjustthe barrel tobe in
line with the disc stalk (item 3 Fig 13) when looking
down on the tension barrel assembly remove the
nuts and bolts from the trunnion support (item 13 Fig
13) and move it along the mounting frame (Item 14
Fig 13) until the tension barrel (item 10 Fig 13) aligns
with the disc stalk (Item 3 Fig 13)and secure down on
to the mounting frame (ltem 14 Fig 13). If the holes in
the trunnion support (Item 13 Fig 13) do not quiet
align with those in the mounting frame (ltem 14 Fig
13) when in the ideal position. Move the trunnion
support along to the nearest set of holes. Adjustment
is provided for setting the angle and for tensioning
the disc coulter, to ensure that the disc will cut
efficiently the angle of it must be set slightly forward
to allow it to enter the trash instead of lifting, also at
the same time the disc should be tensioned correctly.
If the tension is insufficient the disc will not be held
firmly in the ground and consequently it will ride over
the tops or trash instead of cutting it. Adjustment for
the angle is made by loosening the lock nut (ltem 15
Fig 13) and turning the other nut (item 16 Fig 13)
clockwise or anticlockwise depending on the angle
required. Once the angle is achieved secure by
tightening up nut (ltem 16 Fig 13), both nuts must be
tight failure to do so will result in damage to the
thread. To adjust the tension turn the nut (item 17 Fig
13) clockwise or anticlockwise, under no
circumstances must the nut be loose:

Fig 13 go)







Topper

AANeIAR 2N}

818z
oe
LloreoLzon

~ L0601 L0L' 99

cerozLsil'syy

seL'eer’ost

ser'verszi—8

Ser'eeL'ogL—s

2.1

Issue 1 9/83



TOPPER

item Part , DESCRIPTION _Qty. Remarks.
No. No. '

1 “11001 Rotor 3
2

3

4 11201 Motor 1
5 11202 Pulley (48 Grooves) 1
6 11203 Pulley (38 Grooves x 95) 1
7 11204 Pulley (38 Grooves x 40) 3
8 11205 Knife 9

-9 11206 Belt 1
10 11207 Belt 2
11
12 11209 Rotor Skirt Stay 2
13 . ’

14 11211 Rubber Support Bracket 1
15
16 11213 Foot Guard ) 1
17 11215 Side Deflector Flap 1
18

19 11218 Wheel Leg 1
20 11219 " Rotor Spindle 4
21 11220 Rotor Side 1

122 : ~

- 23 11223 Motor Fixing Support 1
24
25 11226 Hinge Pin 1
26 11227 Motor Stop Bracket 1
27 11228 Motor Reaction Bar 1
28 :
29
30 11232 Rubber Skirt 1
31
32 11234 Wheel Axle Shaft 1
33
34 11241 Spacer (Skirt) 3
35
36 ) . ) )
37 11247 Stand Right Hand 1 Not Hliustrated
38 11248 . Stand Left Hand 1 Not Hliustrated
39

- 40 11427 Rotor Bearing Housing 4
41
42 11495 ) Drive Collar 1
43 .

44 11529 Rear Rubber Flap 1
45 ’

46 11639 Clamp Strip 1
47 11540 Clamp Strip 1
48 11541 ) Rubber Side Flap 1

49
50 11643 Depth Wheel Clamp 1
51 11644 Depth Wheel Clamp Stop Bracket 1
52
53 11659 Stop Block (Short} 2
54
55 11661 Jockey Roller Support Bracket 1
b€ 11662 Jocley Roller Support Bracket 2
57 11663 Jockey Roller 3
58 N
59 Ae@92: J{3<p52 | Side Fool Guard 1
60 11694 . Wheel Support 1
61
62 11706 Jockey Roller Spacer 4
63
64 11723 Top Plate 1
65 11724 Drive-Guard-Motor End 1,
66 11725 : Drive Guard 1
67
68 11728 . Skirt 1
69 11732 Stop Block (Long) 1
70 :

71 17198 Tyre 1
72 17199 Tube 1
73 17200 Rim 1
74 17201 Wheel Stud 4
75 17202 Wheel Nut 4 N
76 . :

77 LA ciafas|< heg) Hub 1»
78 |55 fodsaiF o] S oacer ¢
79 58025013029 Steel Spacer 2
80 ISS/CB40%2/ 00z STEEL SPAES 4
81 2611-1206 . Fixing Pin 18
82 2662-1200 Fixing Collar 18

Issue 1 9/83




TOPPER

ttem Part DESCRIPTION ,Qty. Remarks.
No. No. .
'83
84" 1130-30 Bearing Insert 8
85
86 " 6005RS Bearing 2
87 6301RS Bearing 6
88
89
90 A40 Spacer 1
91 ’
92
93 D60 Spacer 1
924 D78 Spacer 1
95
96 GS412 Grease Nipple 2
97 GS506/15 Chain 1
28
99 H171 Shackle 1
100
101
102
103 RH43M Bush 4
104
105
106
107 M8 x 25 Hex Hd Boit 27
108 M8 x 35 Hex Hd Bolt 3
109 M8 Spring Washer 28
110 M8 Plain Washer 28
111 MB Nut 30
112
113
114 M10 x 25 Hed Hd Bolt 17
115 M10 x'25 Hed Hd Setscrew 6
116 M10 x 26 Hex Hd Bolt (Patch Type) 27
117 M10 x 30 Hed Hd Setscrew (Patch) 9
118 M10 x 95 Hex Hd Setscrew - 2
119 M10 Plain Washer 23
120 M10 Spring Washer 23
121 M10 Special Washer 3
122 M10 Nut 25
123
124
125 M12 x 25 Hex Hd Bolt 1
126 M12 x 30 Hex Hd Setscrew 4
127 M12 x 30 Hex Hd Setscrew (Patch Type) 16
128 M12 x 40 Hex Hd Setscrew (Patch Type) i6
129 M12 x 40 Hex Hd Setscrew 4
130 M12 x 60 Hex Hd Bolt 6
131 M12 x 85 Hex Hd Bolt 1
132 M12 x 110 Hex Hd Bolt 2
133 M12 Plain Washer 9
134 M12 Spring Washer 4
1356 M12 Nut ’
136
137 RBE Key 8 x 7 x 32mm 2
138 RBE Key 8 x 7 x 40mm 4
139 RBE Key 8 x 7 x 80mm 1
140
141
142 Split Pin ', Dia x 1 2
143 )
144







Hydraulic Drive & Lubrication

FITTED TO TURBOBEET ONLY

33,35,36\_% ,




HYDRAULIC DRIVE & LUBRICATION

ltem Part DESCRIPTION Qty. Remarks
No. No.
1 11100 Pressure Hose ¥’ Unit
. Length 4750 1
2 11101 Pressure.Hose ¥, Unit
Length 1000 1
3 11102 Pressure Hose %' FM Unit
Length 1000 2
4 11104 Pressure Hose %" BSP Unit
Length 4750 1
5 11105 Return Hose ¥,” Unit
o Length 4750 1
7 11108 3, BSP Quick Release Coupling 3pr
8 11115 Male/Male Adaptor ¥~ BSP
‘ %,” BSP &
9
10 11123 Dowty Seal¥,"’ BSP 12
11 11124 Dowty Seal ;" BSP 2
12 11125 Dowty Seal 3’ BSP 3
13 1117 Hydraulic Pipe Joiner Support 1
14
15 11242 Reaction Wheel 1
16
17 11244 Reaction Whee! Spring 1
18 11246 Spring Tab 1
19 11259 Operating Arm 1
20
21 11288 Aluminum Block 1
22 11289 Spring 1
23 11280 Ball Bearing 1
24 11291 ‘O’ Ring 2
25 11292 Blanking Plug '5"" BSP 2
26 11293 Blanking Plug %" BSP 1
27 11294 Dowty Seal '4'' BSP 2
28 11295 Male/Male Adaptor %," BSP
Y%," BSP 2
29
30
31 11814 4 Way Manifold Block 1
32 11450 Metering Unit 4
33 11452 Sleeve Nut 4
34 11453 Sleeve Cone -
35 11455 Pump 1
36 11486 Tank 1
37 11457 Strap 2
38 11447 %2 Tubing A/R
39 11459 Elbow 4
40 11490 Diverter Valve 1
41 11493 Operating Arm Spacer 1
42 11543 Reaction Wheel Washer 1
43 12360 ¥," Bent Stem Adaptor 2
44 44815 §3ow-¢ | %5 UNF Blanking Plug 1
45 13040 Blanking-Plug g
46 13048 Connector 1 [Sceptre Only
47 13061 v, Nylon Tubing A/R [Sceptre Only
48 13178 Quick Release Coupling (Male) 2 Sceptre Only
49 13179 Quick Release Coupling (Female) 1 rSceptre Only
50 6200RS Bearing : 1
51 22059025 Starlock Washer 1
52 12329 C bt EUNGE. ASSEABLT | i
53 uc 31A 3" BSP 3" BSP Male/Male
Adaptor 1
54
55
56 M6 x 25mm Hex Hd Setscrew 4
57 M6 x 40mm Socket Hd Setscrew 2
58 M6 x 56mm Hed Hd Bolt 2
57 M6 Plain Washer 5
60 M6 Spring Washer 4
61 M6 Nut 4
62 M6 Lock-nut 2
63 .
64 M10 x 30 Hex Hd Setscrew 1
65 M10 x 50 Hex Hd Bolt 1
86 M10 Plain Washer 1
67 M10 Lock-nut 2
68
69
70

24

Issue 1 9/83




Scalpers

P

10

, / |2
55 14 49 16 5 49 49 7

Issue 1 9/82 25




Scalpers

ltem Qty

No Part No. Description per Remarks
’ Assy
1 11180 Scalper Support Bar 1
2 11181 Spring Support Bar 1

- 3 11187 Spring Clamp Bar 3
4
5 11318 Scalper R.H. x
6 11319 Scalper L.H. 1

-7 11324 Blade Locking Disc 3
8 11530 Mounting Plate L.H. 1
9 115631 Mounting Plate R.H. 1
10 11630 Spring 1
11 | 116388 Mesld Tension Screw 1
12 11637 Tension Screw Bracket 1
13

14 | 12261 R.H. Comb Mounting Bracket 2
16 12262 L.H. Comb Mounting Bracket 1
16 121562 R.H. Comb 2
17 121563 L.H. Comb 1
18

19

20

21 17185 Knife R.H. 2

22 17186 Knife L.H. 1

23

24

25

26 | GS 412

27

28

29

30

31

32

33

34

35

36

37

38

39

40 | RH 43M Bush 6

41 '

42

43

44 | ST41M Collar 6

45

46

47

48 M10x20mm Sqg. HD. Setscrew 1

49 M10x20mm Hex HD. Setscrew 9

50 M10x30mm Hex HD. Setscrew 6

51~ M10x40mm Hex HD. Setscrew 4

52 M10xBOmm Hex HD. Bolt 6

53 M10 Spring Washer 16

54 M10 Plain Washer 6

55 M10 Nut 16

56

57

58

59 M12x40 Hex HD. Setscrew

60 M12 Spring Washer 4

61 M12 Plain Washer 4

62 M12 Special Washer 4

63 M12 Nut 4

64

65 M16x40 Hex Head Bolt 1

66 M16 Nut 2

67 M16 Washer 2

2.6 ISSUE 1 9 82




Feeler wheels

68,72;73,74

1058606162

, 13
7372692
46596162

T

1
o 3
=4
Lot
(RS (B>
R o 3
& 7
h.'
3 £X
&

1286

596162

42
77 /
80 16, 79 [

8 8 8 39 5 54 23 66 58 7 6 62

Issue 1 3/83 27




FEELER WHEEL ASSEMBLY

DESCRIPTION

Issue 1 2/83

item Part _Qty. Remarks
No. No.
1 11402 Centre Arm 1
2 11405 Spring Tension Bracket 1
3 11406 Paddle Wheel 1
4 11407 - Knife Arm 1
5 11408 Knife Arm 2
6 1140 Feeler Wheel Shaft 3
7 11411 Scraper 3
8 11412 Drive Shaft -1
9 11446 Tension Bracket 1
10 11462 Paddle Wheel Drive Guard 1
1 11624 Paddle Wheel Arm 1
12 11721 Paddle Wheel Shaft 1
13 11544 Main Beam 1
14 11546 Right Hand Arm 1
15 11547 Left Hand Arm 1
:g 11813 Spring Tensioner 6
18 17075 ‘217. Sprocket 4
19 11722 29T7. Sprocket 1
20 17087 1567. Sprocket 3
21 17117 Feeler Wheel 3
22 17125 Knife LH 1
23 17129 Knife RH 2
24 17155 Nylon Chain Tensioner 4
25
26
27
28 BM82m Spring Tensioner 1
29 BM212m Spring Tensioner 2
30
31 c8 Spacer 1
32
33 GS412 Grease Nipple 8
34
35
36
37 PS194 Spring 3
38 PS326m Collar 14
39 11648 Spring 6
40 PS871/67 Chain 1
41 PS871/74 Chain 3
42 PS1002am Knife Arm Bracket 3
43 .
44
45
46 SFT30 - Bearing 4
47
48
49
50 SPCL309 Knife Arm Clamp Plate 3
51
52
53 ‘
54 6206RS Bearing .16
55
56
57
58 M10 x 26mm LG Hex Hd Setscrew 8
59 M10 x 30 LG Hex Hd Setscrew 21
60 M10 Plain Washer 2
61 M10 Spring Washer 23
62 M10 Nut 23
63
64
65
66 M12 x 256mm LG Hex Hd Setscrew 4
67 M122 x 45mm LG Hex Hd Setscrew 4
68 M12 x 50mm LG Hex Hd Setscrew 8
69 M12 x 70mm LG Hex Hd Setscrew 4
70
71 M12 Special Washer 17
72 M12 Spring Washer 17
73 M12 Nut 22
74
75
76
77 M16 x 40mm LG Hex Hd Setscrew 6
78 M16 x 50mm LG Hex Hd Setscrew 6
79 M16 x 110mm LG Hex Hd Setscrew 3
80 M16 Spring Washer 6
81 M16 Nut 18
82 M16 Locknut 6
2.8




FEELER WHEEL ASSEMBLY

tem
No.

Part
No.

DESCRIPTION

CQty.

Remarks

83
84
85
86
87
88
89
90
91
92
93
94
95
96
97
98
99

11649
11818

7x8x30mm RBE Key
7x8x80mm LG Gib Hd Key

Crown Deflector Tine
Crown Deflector Bracket

M8 x 30mm Hex Hd Setscrew
M8 Flat Washer
M8 Nut

M10 x 30mm Hex Hd Setscrew

12
12
12

Optional
Optional

Optional
Optional
Optional

Optional

Issue 1 2/83

2.88







Feeler Wheel Assembly (From Serial No. Y408A)

68,72,73,74

1058606162

1286
596162

59
61
62 21

80 16, 79
81 8 8 39 5

54 23 66 58 & 6
e 2. )
Issue 2 6/84 27




FEELER WHEEL ASSEMBLY (From Serial No. Y408A)

Issue 2 6/84

ttem Part DESCRIPTION Oty. Remarks
No. No.
1 11402 Centre Arm 1
2 11405 Spring Tension Bracket 1
3 11406 Paddie Whae! 1
4 11407 Knife Arm 1
5 11408 Knife Arm 2
6 11409 Feeler Whee! Shaft 3
7 41 -Seraper 3
8 11412 Drive Shaft 1
9 11446 Tension Bracket 1
10 11820 Paddle Wheel Drive Guard 1
11 11624 Paddle Wheel Arm 1
12 " Paddle Wheel Shaft 1
13 11544 Main Beam 1
14 11546 Right Hand Arm 1
15 11547 Left Hand Arm 1
}_6, 11813 Spring Tensioner 6
18 17075 21T. Sprocket 4
19 11722 297. Sprocket 1
20 17087 15T Sprocket 3
21 17117 Feeler Wheel 3
22 17125 Knife LH 1
23 17129 Knife RH 2
24 17165 Nylon Chain Tensioner ?
25 11821 :
26 TR Aubber B, i ‘
27 RTINS -4 segalze. 2 2
28 BMB2Zm Spring Tensioner 1
29 BM212m Spring Tensioner 2
30
31 c8 Spacer 1
32 :
33 GS412 Grease Nipple 8
34
35
36
37 PS194 Spring 3
38 PS326m Collar 14
39 11648 Spring 6
40 PS871/67 Chain 1
41 pPS871/74 Chain 3
42 PS1002am Knife Arm Bracket 3
43
44
45
46 SFT30 Bearing 4
47
48
49 :
50 SPCL309 Knife Arm Clamp Plate 3
51 ’
52
53 :
54 6206RS Beating 16
55 M6 x 20 Hex Hd Setscrew 2
56 M6 Locknut 2
57
58 M10 x 25mm LG Hex Hd Setscrew 8
59 M10 x 30 LG Hex Hd Setscrew 21
60 M10 Plain Washer 2
61 M10 Spring Washer 23
62 M10 Nut 23
63
64
65
66 M12 x 25mm LG Hex Hd Setscrew 4
67 M122 x 45mm LG Hex Hd Setscrew 4
68 M12 x 50mm LG Hex Hd Setscrew 8
69 M12 x 70mm LG Hex Hd Setscrew 4
70
71 M12 Special Washer 17
72 M12 Spring Washer 17
73 M12 Nut 22
74
75
76
77 M16 x 40mm LG Hex Hd Setscrew 6
78 M16 x 50mm LG Hex Hd Setscrew 6
79 M16 x 110mr. LG Hex Hd Setscrew 3
‘80 M16 Spring Washer 6
81 M16 Nut 18
82 M16 Locknyt .- 6




FEELER WHEEL ASSEMBLY, (From Serial No. YA08A)

tem Pant ‘ DESCRIPTION “Qty. Rema rkg

No. No.

83

84

85 7x8x30mm RBE Key 1

86 7x8x50mm LG Gib Hd Key 8

87

88

89 ‘

80 * 11648 Crown Deflector Tine 6 Optionasl
21 11818 Crown Deflector Bracket 3 Optional
82

93

94 M8 x 30mm Hex Hd Setscrew 12 Optional
95 M8 Flat Washer 12 Optional
96 " M8 Nut 12 Optionst
97

98

89 M10 x 30mm Hex Hd Setscrew 6 Optional

[ M . -

Issue 2 6/84 2.8B







A" Frame and Disc Unit

465152

Issue 1 9/82 _ 2.9




‘A’ Frame and Discs

Item Qty
No | Part No. Description per Remarks
Assy
1 11472 R.H. Disc Stalk 1
2 11473 L.H. Disc Stalk 1
3 11474 Centre Disc Stelk 1
4 11498 Tension Barrel 3
5 11499 Tension Spindle 3
6 11500 Tension Bracket 3
7 11520 Disc Unit Support Bar 1
8 11521 Support Bar Bracket 2
9 11622 Trunnion Support L X
10 | 119585 Outel TRurmipn SkEPoRT 2
11
12 .
13 BM Z6i#=Y | Disc Coulter Stalk Bracket 3
14 2 Ao
16
16 51 AA
17 BMT @488 Dust Cap 3
18 )
19
20
21 GS 412 Grease Nipple 3
22
23
24
25 PS 1656 Spring 3
26 PS 224 Disc 3
27 PS 353 Collar 6
28 PS 3868 i/id Bush 6
29 PS 588 Oil Seal 3
30 PS 596AM Disc Spindle 3
31
32
33
34 2611-1007 Fixing Pin 12
35 2682-1000 Fixing Collar 12
36
37
38 ‘A’ Frame Assembly 11564
39 11183 Retaining Plate Collar 2
40 11184 Reétaining Plate 2
41 11192 Three Point Linkage Pin 1
42 11517 Draw Bar 1
43 115618 ‘A’ Frame 1
44
45
46 M10 x 30mm Lg Hex Hd Setscrew 6
47 M10 x 40mm Lg Hex Hd Boit 4
48 M10 x 50mm Lg Hex Hd Bolt 3
49 M10 x 60mm lg Hex Hd Bolt 2
50 Mi10 x 70mm Lg Hex Hd Bolt 3
51 M10 Spring Washer 13
52 M10 Nut 15
63 M10 Locknuts 3
54
55
56
57 M12 x 20mm Lg Hex Hd Setscrew 14
58 M12 x 40mm Lg Hex Hd Bolt 4
59 M12 Plain Washer 4
60 M12 Special Washer 4
61 M12 Spring Washer 4
62 M12 Nuts 13
63
64
65
66 M16 x B0mm Lg Hex Hd Bolt 3
67 M16 Plain Washers 12
68 M16 Nuts 3
69
210 Issue 1 9/82




Turbobeet Hydraulics

Issue 1 9/83 ‘ 2.11




HYDRAULICS

item Part \ DESCRIPTION ,Qty. Remarks
No. No.
1 11062 Gearbox 1
2 11053 Tank 1
3 11054 Tank Lid 1
4 11066 - Strainer 1
5 11057 Filter Complete 1
6 11059 Air Breather 1
7 11060 Fluid Level plus Temp Guage 1
8 11067 Pump & Webster 1
9 11068 . Sprocket 1
10 11101 Hose ¥, BSP FM/M Length 1000mm 1
11 11102 Pressure Hose ¥, Unit Length 1000 1
12 11107 Suction Hose 1" Unit Length 975 1
13 11108 Quick Release Coupling 3" 2pr
14 11114 Male/Male Adaptor 1" BSP - 1" BSP 3
15 11115 Male/Male Adaptor 3’ BSP - 3,” BSP 1
16 11116 Blanking Plug 1" BSP 1
17 1117 Blanking Plug %, BSP 2
18
19 11122 Dowty Seal 1" BSP 4
20 11123 Dowty Seal ¥, BSP 3
21
22 11126 Oil Return Tube 1
23
24 11171 Hydraulic Pipe Joiner Support 1.
25
26
27 11305 Tank Gasket 1
28
29 11373 Hydraulic Pipe Clamp {Triple) 1pr
30
31 11440 Fixing Bracket 2
| 32 11494 ¥,"" OD Hydraulic Stec!| Pipe 2
i 33
34 11609 Hydraulic Support Angle 1
35 11542 Clamp Support Strip 1
36 11551 Grommet 1
: 37 11807 1" BSP Shut Off Valve 1
i 38 11819 1" BSP F/Male 90° Adaptor - 1" BSDP Femaic 1.
39 12563 Clamp
40 12564 Stacking Nut 2
41 17155 Nylon Jockey 1
42
43
44 11327 Retaining Hook
45
46
47 SPCT210 - Stacking Nut 2
48 - SPCT212 Stacking Stud 2
49 SPCT222 Rubber Grommet 3
50
51 TBMW388 Male/Female Swivel Adaptor 1
52 .
53
54
56
56 - M6 x 25 Hed Hd Setscrew 26
! 57 M6 x 35 Hex Hd Bolt ' 4
58 M6 Plain Washer 30
; 59 M6 Spring Washer 30
| 60
| 61
‘ 62 M10 x 20 Hex Hd Setscrew 2
i 63 M10 x 30 Hex Hd Setscrew 4
64 M10 Spring Washer 2
65 M10 Nut 2
66 M10 Lock-Nut 4
67
68
69 M12 x 40 Hex Hd Setscrew 3
70 M12 Spring Washer 3
71 M12 Nut 3
72 o
73 8mm x 7mm x 40mm Gib Head Key 1
74
75
212 Issue 1 9/83




; | | Turbobeet Hydraulics

Issue 2 6/84 211




TURBOBEET HYDRAULICS (From Serial No. TB242A)

em Part DESCRIPTION Qty. Remarks
No. No.

1 11062 Gearbox 1
2 | 1163 {iE854-]  Tank 1 fpaet N9 s THOEER
3 11064 12222  Tank Lid 1 et n9 Al BoEg-
4 11068 Strainer 1
6 11067 Filter Complete 1
8 11069 Air Breather 1
7 11080 Fluid Level plus Temp Guage 1
8 11087 Webster Pump 1
9 11088 Sprocket 1
10 11101 Hose ¥, BSP FM. /B Length 1000mm 1
1" 11102 Pressure Hose ¥, Unit Length 1000 1
12 11107 Suction Hose 17 Unit Length 975 1
13 11108 Quick Release Coupling %" 2pn
14 11114 Male/Male Adaptor 1" BSP - 1" BSP 3
16 11116 Male/Male Adaptor ¥%," BSP - %, BSP 4
18 111186 Blanking Plug 1" BSP 1
17

18

19 11122 Dowty Sesl 1" BSP 4
20 11123 Dowty Seal %" BSP 6
21

22 11126 Oil Return Tube 1
23 11132 Relief Valve 1
24 1117 Hydraulic Pipe Joiner Support 1
26 110486 Tank Support Bracket Front 1
26 11047 Tank Support Bracket Rear 1
27 | 1186612 24| Tank Gasket 1 et v wds WIos
28

29 11373 Hydraulic Pipe Clamp (Triple} 1pr
30

31 R s Fixing-Bracket 2
32 11484 %' OD Hydraulic Steel Pipe 2
33

34 11609 Hydraulic Support Angle 1
36 | —=+642— -Clamp. i 1
36 11661 Grommet 1

37 11807 1" BSP Shut Off Valve 1

38 11819 1" BSP F/Male 90° Adaptor - 1*° BSDP Female 1
39 12663 Clamp

40 12664 Stacking Nut 2

41 17166 Nylon Jockey 1

42 12346 3, 80° FEM x %, STR FEM Hose Assembly 700LG 1

43 12360 %, BSP Male x 3, BSP Fem 80° Adaptor 1

44 11327 Retaining Hook

486 11808 - 1" BSP Male x 1" BSP Fem ale Swivel Adaptor 1

46 - '

47 SPCT210 Stacking Nut 2

48 SPCT212 Stacking Stud 2

49 SPCT222 Rubber Grommet 3

60

b1 TBMW388 Male/Female Swivel Adaptor 2

62

63 PS871/96 Chain 1

54[

66 .

b6 M6 x 26 Hex Hd Setscrew [ari s

67 < MB=x-35=Hex-Ha=Bolt— e

88 M8 Plain Washer i 80

59 M6 Spring Washer ¢ 8Q

60

61

62 M10 x 20 Hex Hd Setscrew 2

63 M10 x 30 Hex Hd Setscrew 4

64 M10 Spring Washer 2

66 M10 Nut 2

66 M10 Lock-Nut 4

67 '

68

69 M12 x 40 Hex Hd Setscrew 3

70 M12 Spring Washer 3

7 M12 Nut 3

72

;3 8mm x 7mm x 40mm Gib Head Key 1
4

76

212 Issue 2 6/84




Quick Hitch .

Issue 1 9/83 213




QUICK HITCH
S

item Part DESCRIPTION Qty. Remarks
No. No.
1 10787 Quick Release Pin PS5 714-/< 2 a
2 .
3
4 .
5 11816 Ram Pin (Top & Bottom) 2
6 11673 Stop Plate 1
7 .
8 .
9 11708 Stay : 2
10
11
12 11718 Rod End RH (short) 2
13 11719 Rod End LH (Short) 2
14
15
16 11730 . Lift Unit Mounting Frame 1
17 11731 Diverter Vaive Bracket 1
18 11733 Ram Stop Bracket 1
19 11734 Latch 2
20 11735 Lift Arm 1
21
22 g 4y 8
23 14300”2725 | Ram 1 prive o sEeii N T
5‘; : (AT NE WAS H3DG
26 GS412 Grease Nipple - 2
27
28
29 SPCT132 Bearing Block 4
30 SPCT143 Bearing Block Clamp Plate 1
31
32 M8 x 30 Hed Hd Setscrew 4
33 M8 Plain Washer 4
34 M8 Spring Washer 4
35
36
37 M12 x 40 Hex Hd Setscrew 4
38 M12 x 140 Hex Hd Bolt 4
39 M12 Plain Washer 6
40 M12 Lock Nut 6
41 M12 Plain Nut 2
42
43 . .M16 Nut 2
44 2
45 1'% UNC Locknut LH 2
46 1% UNC Locknut RH 2
47
48 Split Pin V," Dia x 2" 4
49
50 SS016013/014 Steel Spacer 2
51
52 .
53 M20 Flat Washer 4
54 . 3" Starlock Washer 2

2.14 Issue 1 9/83



